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2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Part15 (15.247) , Subpart C
Sstzzﬁirzd Test ltem Result Remark

FCC part 1(50')203/15'247 Antenna requirement PASS
FCC part 15.207 AC Power Line Conducted Emission PASS
FCC part 15.247 (b)(3) Conducted Peak Output Power PASS
FCC part 15.247 (a)(2) 6DB Bandwidth PASS
FCC part 15.247 (e) Power Spectral Density PASS
FCC part 15.247(d) Band Edge PASS
FCC part 15.205/15.209 Spurious Emission PASS
ANSI C63.10:2013 Duty cycle PASS

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report
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2.1 TEST FACILITY

Shenzhen ZKT Technology Co., Ltd.
Add. : 1/F, No. 101, Building B, No. 6, Tangwei Community Industrial Avenue, Fuhai Street, Bao'an
District, Shenzhen, China

FCC Test Firm Registration Number: 692225
Designation Number: CN1299

IC Registered No.: 27033

CAB identifier: CN0110

2.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y + U - where expended uncertainty U is based on a standard

uncertainty multiplied by a coverage factor of k=2 - providing a level of confidence of approximately 95
% °

No. Item Uncertainty
3m camber Radiated spurious _

1 emission(9KHz-30MH?z) U=4.5dB
3m camber Radiated spurious _

2 emission(30MHz-1GHz) U=4.8dB

3 3m chamber Radiated spurious U=4.9dB

emission(1GHz-6GHz)
3m chamber Radiated spurious

4 emission(6GHz-40GHz) U=}
5 Conducted disturbance U=3.2dB
6 RF Band Edge U=1.68dB
7 RF power conducted U=1.86dB
8 RF conducted Spurious Emission U=2.2dB
9 RF Occupied Bandwidth U=1.8MHz
10 RF Power Spectral Density U=1.75dB
11 humidity uncertainty U=5.3%
12 Temperature uncertainty U=0.59°C
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Product Name: INAIR Pod

Model No.: Sol-A01

Model Different.: N/A

Serial No.: N/A

Sample ID ZKT-24110414621E-3-1

Sample(s) Status:

Engineer sample

Channel numbers:

802.11b/g/n/ax (20M): 11CH
802.11n/ax (40M): 7CH

Frequency Range:

802.11b/g/n/ax (20M): 2412MHz - 2462MHz
802.11n/ax (40M): 2412MHz - 2452MHz

Channel separation:

5MHz

Modulation technology:

802.11b: Direct Sequence Spread Spectrum(DSSS)
802.11g/n: Orthogonal Frequency Division Multiplexing(OFDM)
802.11ax: Orthogonal Frequency Division Multiple Access(OFDMA)

802.11b: 1/2/5.5/11Mbit/s
802.11g: 6/9/12/24/18/36/48/54Mbit/s

Data Rate 802.11n: MCS0-MCS7
802.11ax: MCS0-MCS11
Antenna Type: FPC Antenna A&B
SISO ANT A SISO ANT B MIMO A+B
0.9dBi -0.1dBi 3.42dBi

Antenna gain:

Working in SISO model, then the antenna gain as below:
SISO ANT A: 0.9dBi;

SISO ANT B: -0.1dBi.

Working in MIMO model, then the antenna gain as below:
Directional gain = 10 log[(10°99/20 + 100-1/20) 2 /2] = 3.42 dBi.

Power supply:

Input: 9V===2A

Battery capacity:

DC 3.85V, 5000mAh, 19.25Wh

N




3.2 DESCRIPTION OF TEST MODES

Project No.: ZKT-24110414621E-3
Page 9 of 109

Operation Frequency each of channel
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz
2 2417MHz 5 2432MHz 8 2447TMHz 11 2462MHz
3 2422MHz 6 2437MHz 9 2452MHz
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the

middle frequency, and the highest frequency of channel were selected to perform the test, and the
selected channel see below:

Frequency (MHz
Test channel 9 vl )

802.11b/g/n/ax (20M) 802.11n/ax (40M)
Lowest channel 2412MHz 2422MHz
Middle channel 2437MHz 2437MHz
Highest channel 2462MHz 2452MHz

Transmitting mode

Keep the EUT in continuously transmitting mode

Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply

voltage, and found that the worst case was under the nominal rated supply condition. So the report
just shows that condition’s data.

We have verified the construction and function in typical operation. All the test modes were carried

out with the EUT in transmitting operation, which was shown in this test report and defined as
follows:

For battery operated equipment, the equipment tests shall be performed using a new battery.
Pre-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.
Mode 802.11b 802.11g 802.11n 802.11ax
Data rate 1Mbps 6Mbps MCSO(HTO) MCSO(HEOQ)

Test Software Qualcomm Radio Control Tool

Power level setup TxPowverAuto
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3.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Conducted Emission

EUT
(E-1)

Adapter
(E-2)

Radiated Emission

EUT
(E-1)

Conducted Spurious

EUT
(E-1)

3.4 DESCRIPTION OF SUPPORT UNITS(CONDUCTED MODE)

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration
during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No. Note
E-1 INAIR Pod N/A Sol-A01 N/A EUT
E-2 AC/DC Adapter HUAWEI HW-050450C00 N/A Aucxiliary
Item Shielded Type Ferrite Core Length Note

Note:

(1)
()
®)

The support equipment was authorized by Declaration of Confirmation.
For detachable type 1/O cable should be specified the length in cm in TLength s column.
EUT is tested with new battery.

N
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3.5EQUIPMENTS LIST FORALL TEST ITEMS

Conduction Emissions Test
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Item [Kind of Equipment [Manufacturer |Type No. Serial No. Ggggﬁre Last calibration |Calibrated until
1 |[LISN R&S ENV216 101471 N/A Sep. 30, 2024  |Sep. 29, 2025
2 |LISN CYBERTEK |EM5040A |[E1850400149 |[N/A Sep. 30, 2024  |Sep. 29, 2025
3 |Test Cable N/A C-01 N/A N/A Sep. 30,2024 [Sep. 29, 2025
4 |EMI Test Receiver |R&S ESCI3 101393 442 SP3  [Sep. 29, 2024 |Sep. 28, 2025
5 |EMC Software Frad EZEMC [y EMOCON \ \

Radiation Emissions & Radiation Spurious Emissions Test
Iltem | Equipment Manufacturer | Type No. Serial No. \Ijgr;;/(\;?]re Last calibration | Calibrated until

Spectrum Analyzer

1 (9KHz-26 5GHz) KEYSIGHT N9020A MY55370835 | A.17.05 Sep. 29, 2024 | Sep. 28, 2025
Spectrum Analyzer

2 (10kHZ-39.9GHz) R&S FSV40-N 100363 1.71 SP2 | Sep. 30, 2024 | Sep. 29, 2025
EMI Test Receiver

3 (9KHz-7GHz) R&S ESCI7 100969 4.32 Sep. 29, 2024 | Sep. 28, 2025
Bilog Antenna

4 (30MHz-1500MHz) Schwarzbeck | VULB9168 00877 N/A Sep. 30, 2024 | Sep. 29, 2025
Horn Antenna .

5 (1GHZ-18GHz) Agilent AH-118 071145 N/A Sep. 30, 2024 | Sep. 29, 2025
Horn Antenna

6 (15GHz-40GHz) A.H.System SAS-574 588 N/A Sep. 30, 2024 | Sep. 29, 2025

7 | Loop Antenna TESEQ HLAG121 58357 N/A Oct. 11, 2024 Oct. 10, 2025
Amplifier EM EM330

8 (30-1000MHZz) Electronics Amplifier 60747 N/A Sep. 29, 2024 Sep. 28, 2025
Amplifier .

9 (1GHZz-26.5GHz) HuiPu 8449B 3008A00315 | N/A Sep. 29, 2024 | Sep. 28, 2025
10 | Amplifier QuanJuDa | DLE-161 097 N/A Sep. 30, 2024 | Sep. 29, 2025
(500MHz-40GHz) D CT
11 | Test Cable N/A R-01 N/A N/A Sep. 30, 2024 | Sep. 29, 2025
12 | Test Cable N/A R-02 N/A N/A Sep. 30, 2024 | Sep. 29, 2025
13 | Test Cable N/A R-03 N/A N/A Sep. 30, 2024 | Sep. 29, 2025
14 | D.C. Power Supply | LongWei TPR-6405D | GQ7516 N/A Sep. 29, 2024 | Sep. 28, 2025

15 | EMC Software Frad EzEMC | YErEMC-CO |y \ \

N 3A1.1
16 | Turntable MF MF-7802BS | N/A N/A \ \
17 | Antenna tower MF MF-7802BS | N/A N/A \ \
= & o4
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RF Conducted Test
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ltem | Equipment Manufacturer | Type No. Serial No. \F/gg;g?]re Last calibration | Calibrated until
Spectrum Analyzer
1 (9kHz-26.5GHz) KEYSIGHT N9020A MY55370835 [ A.17.05 | Sep. 29, 2024 | Sep. 28, 2025
Spectrum Analyzer
2 (10kHz-39.9GHz) R&S FSV40-N 100363 1.71 SP2 | Sep. 30, 2024 | Sep. 29, 2025
3 | Test Cable N/A RF-01 N/A N/A Sep. 30, 2024 | Sep. 29, 2025
4 | Test Cable N/A RF-02 N/A N/A Sep. 30, 2024 | Sep. 29, 2025
5 | Test Cable N/A RF-03 N/A N/A Sep. 30, 2024 | Sep. 29, 2025
6 ESG Signal Agilent E4421B GB40051203 | B.03.84 | Sep. 29,2024 | Sep. 28, 2025
enerator
7 Signal Generator Agilent N5182A MY47420215 | A.01.87 Sep. 29, 2024 | Sep. 28, 2025
g | Magnetic Field Narda ELT-400 | 0-0344 N/A Sep. 29, 2024 | Sep. 28, 2025
Probe Tester
Van der Hoofden Schwarzbeck
9 . Mess-elektron | VDHH 9502 | 9502-039 N/A Sep. 30, 2024 | Sep. 29, 2025
measuring head iK
Wideband Radio
10 [ Communication R&S CMW500 106504 V 3.7.22 | Sep. 30,2024 | Sep. 29, 2025
Test
MWRF Power MW100-RF
11 Meter Test system MW CB 10371 N/A Sep. 29, 2024 | Sep. 28, 2025
12 | Power Meter KEYSIGHT N1912AP 926431 A.05.00 | Sep. 29, 2024 | Sep. 28, 2025
13 | D.C. Power Supply | LongWei TPR-6405D | GQ7516 N/A Sep. 29, 2024 | Sep. 28, 2025
14 | RF Software MW MTS8310 V2.0.0.0 N/A \ \

N
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4. EMC EMISSION TEST

4.1 CONDUCTED EMISSION MEASUREMENT

Test Requirement: FCC Part15 C Section 15.207

Test Method: ANSI C63.10:2013

Test Frequency Range: 150KHz to 30MHz

Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto

4.1.1 POWER LINE CONDUCTED EMISSION Limits

Limit (dBuV)
FREQUENCY (MHz) Standard
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 * FCC
0.50 -5.0 56.00 46.00 FCC
5.0-30.0 60.00 50.00 FCC

Note:
(1) *Decreases with the logarithm of the frequency.

4.1.2 TEST PROCEDURE

a.

d.
e.

41

The EUT was placed 0.1 meters from the horizontal ground plane with EUT being connected to the
power mains through a line impedance stabilization network (LISN). All other support equipments
powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling impedance for the
measuring instrument.

. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back

and forth in the center forming a bundle 30 to 40 cm long.

. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the

cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

LISN at least 80 cm from nearest part of EUT chassis.

For the actual test configuration, please refer to the related ltem —EUT Test Photos.

.3 DEVIATION FROM TEST STANDARD

No deviation
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4.1.4 TEST SETUP

Vertical Reference
/ Ground Plane !,/’TestReceiuer

I
—l——

EUT o

R =)

./lm,,,_
40cm I :
|

g0cm
|

:'lFNI_

™ ®

\Horizonlal Reference

Ground Plane

Mote: 1.5Support units were connected to second LISH.

2Z.Both of LISHs (AMMHN) are 80 cm from EUT and at least 80
from otherunits and other metal planes

4.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The EUT has

been programmed to continuously transmit during test. This operating condition was tested and used to
collect the included data.
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4.1.6 TEST RESULT
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Temperature: 26°C Relative Humidity:  |54%
Pressure: 101 kPa Polarization: L
Test Voltage: AC 120V/60Hz Test Mode: MIMO A+B 802.11n20 - 2412MHz
80.0 dBuV
70 .
\ , FCC Pat15 CE-Class B_QP
B0 . ! | '
50 ‘.;:“““E.\ CC{Pgrt|5 CE-Class B_AVee
40 - w
1 1 | %
Jh
30 |/ v ! 1 W ! p.
et VY \
! 4 .
i | L "*'“ W"IJP'M " ~AVG
10
0.0
0.150 [MHz) 30.000
Frequency | Reading | Factor Level Limit |Margin
No. (MH2) (dBuV) (dB) @Buwv) | @Buv) | (dB) Detector [P/F | Remark
1 0.2149 12.81 20.38 33.19 53.01 |-19.82| AVG | P
2 0.2174 30.95 20.38 51.33 6292 |-11.59] QP | P
3 0.3478 26.67 20.34 47.01 59.01 |-12.00] QP P
4 0.3523 276 20.33 23.09 4891 |-2582| AVG | P
5 0.4711 12.69 20.31 33.00 46.49 |[-1349| AVG | P
6 0.4783 27.52 20.31 47.83 56.37 [-8.54 | QP P
7 1.2614 25.33 20.31 45.64 56.00 |-10.36| QP P
8 1.2659 13.80 20.31 34.11 46.00 |-1189| AVG | P
9 1.9229 20.78 20.31 41.09 56.00 ([-14.91) QP P
10 1.9229 11.52 20.31 31.83 46.00 |-14.17| AVG | P
11 41595 9.09 20.35 29.44 46.00 |-16.56| AVG | P
12 4.4653 2192 20.35 42.27 §6.00 [-13.73| QP | P
Notes:
1. An initial pre-scan was performed on the line and neutral lines with peak detector.
2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak
emission.
3. Final Level = Reading level + Correct Factor.
4. Correct Factor= Lisn factor+ Cable loss factor + limiter factor.
5. Margin= Measurement Level-Limit.
6. Both SISO ANT A and ANT B passed the test, the test data shows only the worst case MIMO A+B
802.11n20 - 2412MHz.

N
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Temperature: 26°C Relative Humidity:  |54%
Pressure: 101 kPa Polarization: N
Test Voltage: AC 120V/60Hz Test Mode: MIMO A+B 802.11n20 - 2412MHz
80.0 dBuV
70 -
\ FCC Pant15 CE-Class B_QP
60 : [ | ]
. FCC Part15 CE-Class B_AVe
50 m\ 3
40 L TR . .
|n: 1 |
J'""l.l llL"'w*‘..,"L i'u'l
30 .u""'ﬁ‘.«r‘ ; I 1 1 I
W 1] A pasak
¥ f-]'rl" TP \u LA
20 v AW S “dave
10
0.0
0.150 (MHz) 30.000
Frequency | Reading | Factor Level Limit |Margin
No. | " MHz) | @Buv) | @B) | @Buv) | @Buv) | (dB) |Petectr |P/F| Remark
1 0.2129 13.46 20.37 33.83 53.09 [-19.26| AVG | P
2 0.2174 3064 20.37 51.01 6292 (-1191| QP | P
3 0.3523 8.51 20.33 28.84 4891 |-20.07| AVG | P
4 0.3568 2490 20.33 4523 58.80 [-1357| QP | P
] 0.4783 28.74 20.31 49.05 56.37 |-7.32 | QP P
6 0.4828 21.78 20.30 42.08 46.29 |-421| AVG | P
7 0.5774 12.16 20.30 32.46 46.00 |-13.54| AVG | P
8 0.5817 2048 20.30 40.78 56.00 [-1522| QP | P
9 1.2614 13.06 20.31 33.37 46.00 |-1263| AVG | P
10 1.2746 2450 20.31 44.81 56.00 [-11.19| QP P
1 45373 8.19 20.34 28.53 46.00 |-1747| AVG | P
12 4.5868 21.21 20.34 41.55 56.00 |(-14.45| QP P
Notes:
1. Aninitial pre-scan was performed on the line and neutral lines with peak detector.
2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak
emission.
3. Final Level = Reading level + Correct Factor.
4. Correct Factor= Lisn factor+ Cable loss factor + limiter factor.
5. Margin= Measurement Level-Limit.
6. Both SISO ANT A and ANT B passed the test, the test data shows only the worst case MIMO A+B
802.11n20 - 2412MHz.
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4.2 RADIATED EMISSION MEASUREMENT

Project No.: ZKT-24110414621E-3
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Test Requirement:

FCC Part15 C Section 15.209

Test Method:

ANSI| C63.10:2013

Test Frequency Range:

Test site:

Receiver setup:

9kHz to 25GHz
Measurement Distance: 3m
Frequency Detector RBW VBW Value
9KHz-150KHz Quasi-peak | 200Hz 600Hz | Quasi-peak
150KHz-30MHz | Quasi-peak 9KHz 30KHz | Quasi-peak
30MHz-1GHz Quasi-peak | 100KHz | 300KHz | Quasi-peak
Peak 1MHz 3MHz Peak
Above 1GHz
Peak 1MHz 10Hz Average

4.2.1 RADIATED EMISSION LIMITS

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
LIMITS OF RADIATED EMISSION MEASUREMENT
FREQUENCY (MH2) Limit (dBuV/m) (at 3M)
PEAK AVERAGE
Above 1000 74 54
Notes:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

4.2.2 TEST PROCEDURE

Below 1GHz test procedure as below:
a. The EUT was placed on the top of a rotating table 0.1 meters above the ground at a 3 meter
semi-anechoiccamber. The table was rotated 360 degrees to determine the position of the highest

radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the

top of avariable-height antenna tower.

N
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c. The antenna height is varied from one meter to four meters above the ground to determine the
maximum valueof the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
toheights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was tuned to
heights 1meter) and the rotatable table was turned from 0 degrees to 360 degrees to find the maximum
reading.

e. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum Hold
Mode.

f. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing could
bestopped and the peak values of the EUT would be reported. Otherwise the emissions that did not
have 10dBmargin would be re-tested one by one using peak, quasi-peak or average method as
specified and then reportedin a data sheet.

Above 1GHz test procedure as below:

g. Different between above is the test site, change from Semi- Anechoic Chamber to fully Anechoic
Chamber andchange form table 0.8 meter to 1.5 meter( Above 18GHz the distance is 1 meter and table
is 1.5 meter).

h. Test the EUT in the lowest channel ,the middle channel ,the Highest channel

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

4.2.4 TEST SETUP
(A) Radiated Emission Test-Up Frequency Below 30MHz

Loop Antenna

— M Amplifier

—
! |
1 Spe ctrulbn
0.4m = Analyzer
[
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(B) Radiated Emission Test-Up Frequency 30MHz~1GHz

A
Ant. feed
. point i
e S 1 |
|
T e
- EUT I 1/Tur-'l'alg
IO.B m
X
Ground Plane |
Receiver A Amp.
(C) Radiated Emission Test-Up Frequency Above 1GHz
'
Ant.feed !
point i
™=
< B’
i am
EUT L
............... 1-4 m
JTurn Takle
g v
1.5m
ﬂ
Ground Plane
Receiver | % Amp.

4.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.

4.2.6 TEST RESULTS

Between 9KHz — 30MHz

The emission from 9 kHz to 30MHz was pre-tested and found the result was 20dB lower than the limit,
and according to 15.31(0) & RSS-Gen 6.13, the test result no need to reported.
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Between 30MHz — 1GHz

Temperature: 26°C Relative Humidity: 54%
Pressure: 101 kPa Polarization: Horizontal
Test Voltage: DC 3.85V Test Mode : MIMO A+B 802.11n20 - 2412MHz
80.0 dBuV/m
70
(1]
FEC Part15 RE-Clasq B_30-#8R0iH & HE
50
[
40 [
1
Ly
30

30.000 B0 100 [MHz) 500 1000.0
No. Frequency | Reading | Factor Level Limit |Margin Bataciar
(MHz) (dBuV) | (dB/m) [(dBuV/m)|(dBuV/m)| (dB)

1 31.0706 29.00 -14.29 14.71 40.00 |-25.29| QP

2 53.5052 28.21 -14.00 14.21 40.00 |[-25.79| QP

2 163.7549 29.02 -16.27 12.75 43.50 |[-30.75| QP

4 281.9945 27.78 -14.20 13.58 46.00 |[-3242| QP

5 696.8567 26.96 -6.49 20.47 46.00 |[-25.53| QP

6 1000.0000 28.17 -4.56 23.61 54.00 |-30.39| QP

Remarks:

1. An initial pre-scan was performed on the peak detector.

2. Quasi-Peak measurement were performed at the frequencies with maximized peak emission.

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
4. Final Level = Reading level + Correct Factor.

5. Correct Factor= Antenna factor+ Cable loss factor - Amplifier factor.

6. Margin= Measurement Level-Limit.

7. Both SISO ANT A and ANT B passed the test, the test data shows only the worst case MIMO A+B
802.11n20 - 2412MHz.
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Temperature: 26°C Relative Humidity: |54%
Pressure: 101kPa Polarization: Vertical
Test Voltage: DC 3.85V Test Mode : MIMO A+B 802.11n20 - 2412MHz
80.0 dBuV/m
70
60
FEC Part15 RE-Clasq B_30-paanigHE
50
I
40 [ — -
J
30
5W
20
: o
10 $Wﬁ2\%%m 3 4 ._FMWW
«TM Ty
0.0 ey
30.000 60 100 (MHz) 500 1000.0
No Frequency | Reading | Factor Level Limit [Margin Batactor
: (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
1 30.6378 36.85 -18.23 18.62 40.00 [-21.38| QP
2 41.7129 31.39 -16.84 14.55 40.00 |-25.45| QP
3 68.1514 27 .62 -19.04 8.58 40.00 |-3142| QP
4 185.1378 27.77 -19.79 7.98 43.50 |[-35.52| QP
5 679.9600 28.80 -7.36 21.44 46.00 |(-24.56| QP
6 893.8566 28.61 -0.61 28.00 46.00 (-18.00| QP
Remarks:

. An initial pre-scan was performed on the peak detector.

. Quasi-Peak measurement were performed at the frequencies with maximized peak emission.

. The emission levels of other frequencies are very lower than the limit and not show in test report.
. Final Level = Reading level + Correct Factor.

. Margin= Measurement Level-Limit.

. Both SISO ANT A and ANT B passed the test, the test data shows only the worst case MIMO A+B
02.11n20 - 2412MHz.

1
2
3
4
5. Correct Factor= Antenna factor+ Cable loss factor - Amplifier factor.
6
7
8

N
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1GHz~25GHz

SISO ANT A - 802.11b
s | Frecuency | doeter [ Preeme [ Cabe | Antena [ Essin | wints | wargn | ot
(HV) (MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dIrE%nu)V/ (dB) Type

Low Channel:2412MHz
Y, 4824.00 53.56 30.55 5.77 24.66 53.44 74.00 -20.56 PK
Y, 4824.00 43.28 30.55 5.77 24.66 43.16 54.00 -10.84 AV
vV 7236.00 50.05 30.33 6.32 24.55 50.59 74.00 -23.41 PK
\Y 7236.00 43.68 30.33 6.32 24.55 44.22 54.00 -9.78 AV
\Y 9648.00 53.38 30.85 7.45 24.69 54.67 74.00 -19.33 PK
\Y 9648.00 43.66 30.85 7.45 24.69 44.95 54.00 -9.05 AV
\Y 12060.00 54.68 31.02 8.99 25.57 58.22 74.00 -15.78 PK
\Y 12060.00 43.86 31.02 8.99 25.57 47.40 54.00 -6.60 AV
H 4824.00 54.35 30.55 5.77 24.66 54.23 74.00 -19.77 PK
H 4824.00 43.81 30.55 5.77 24.66 43.69 54.00 -10.31 AV
H 7236.00 54.79 30.33 6.32 24.55 55.33 74.00 -18.67 PK
H 7236.00 43.54 30.33 6.32 24.55 44.08 54.00 -9.92 AV
H 9648.00 53.45 30.85 7.45 24.69 54.74 74.00 -19.26 PK
H 9648.00 43.96 30.85 7.45 24.69 45.25 54.00 -8.75 AV
H 12060.00 50.99 31.02 8.99 25.57 54.53 74.00 -19.47 PK
H 12060.00 43.63 31.02 8.99 25.57 47.17 54.00 -6.83 AV
i | Froaveny | e TPramel | Gt [ e [ Eesn | ik | wargin | ot
BT MHz) | @Buv) | @B) | @B) | (@B) | (@Buvim) (dﬁq‘;w @B) | Type

Middle Channel:2437MHz
\Y 4874.00 52.98 30.55 5.77 24.66 52.86 74.00 -21.14 PK
\Y 4874.00 43.05 30.55 5.77 24.66 42.93 54.00 -11.07 AV
\Y 7311.00 54.23 30.33 6.32 24.55 54.77 74.00 -19.23 PK
\Y 7311.00 43.80 30.33 6.32 24.55 44.34 54.00 -9.66 AV
Y, 9748.00 54.10 30.85 7.45 24.69 55.39 74.00 -18.61 PK
Vv 9748.00 43.92 30.85 7.45 24.69 45.21 54.00 -8.79 AV
Y, 12185.00 52.58 31.02 8.99 25.57 56.12 74.00 -17.88 PK
Y, 12185.00 43.57 31.02 8.99 25.57 47 .11 54.00 -6.89 AV
H 4874.00 54.96 30.55 5.77 24.66 54.84 74.00 -19.16 PK
H 4874.00 43.29 30.55 5.77 24.66 43.17 54.00 -10.83 AV
H 7311.00 52.69 30.33 6.32 24.55 53.23 74.00 -20.77 PK
H 7311.00 43.13 30.33 6.32 24.55 43.67 54.00 -10.33 AV
H 9748.00 51.83 30.85 7.45 24.69 53.12 74.00 -20.88 PK
H 9748.00 43.73 30.85 7.45 24.69 45.02 54.00 -8.98 AV
H 12185.00 53.91 31.02 8.99 25.57 57.45 74.00 -16.55 PK
H 12185.00 43.60 31.02 8.99 25.57 47.14 54.00 -6.86 AV
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Frequency Metgr Pre—lam pli | Cable | Antenna | Emission Limits Margin | Detect
Polar Reading fier Loss Factor Level or
B MHz) | @Buv) | @B) | @B) | (dB) | (dBuvIm) (dﬁ]‘;v’ @B) | Type
High Channel:2462MHz
\Y 4924.00 53.09 30.55 5.77 24.66 52.97 74.00 -21.03 PK
\Y 4924.00 43.50 30.55 577 24.66 43.38 54.00 -10.62 AV
\Y 7386.00 51.06 30.33 6.32 24.55 51.60 74.00 -22.40 PK
\Y 7386.00 43.01 30.33 6.32 24.55 43.55 54.00 -10.45 AV
\Y 9848.00 52.42 30.85 7.45 24.69 53.71 74.00 -20.29 PK
\Y 9848.00 43.02 30.85 7.45 24.69 44.31 54.00 -9.69 AV
\Y 12310.00 51.86 31.02 8.99 25.57 55.40 74.00 -18.60 PK
\Y 12310.00 43.91 31.02 8.99 2557 47.45 54.00 -6.55 AV
H 4924.00 52.32 30.55 5.77 24.66 52.20 74.00 -21.80 PK
H 4924.00 43.84 30.55 5.77 24.66 43.72 54.00 -10.28 AV
H 7386.00 52.25 30.33 6.32 2455 52.79 74.00 -21.21 PK
H 7386.00 43.67 30.33 6.32 2455 44.21 54.00 -9.79 AV
H 9848.00 53.02 30.85 7.45 24.69 54.31 74.00 -19.69 PK
H 9848.00 43.10 30.85 7.45 24.69 44.39 54.00 -9.61 AV
H 12310.00 53.61 31.02 8.99 25.57 57.15 74.00 -16.85 PK
H 12310.00 43.35 31.02 8.99 25.57 46.89 54.00 -7.11 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.
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SISO ANT B - 802.11b

Frequency Metgr Pre.—.ampl Cable | Antenna | Emission Limits Margin | Detect
Polar Reading ifier Loss Factor Level or
BT MHz) | @Buv) | @B) | @B) | (@B) | (@Buvim) (dﬁq‘;w @B) | Type

Low Channel:2412MHz
\ 4824.00 50.49 30.55 5.77 24.66 50.37 74.00 -23.63 PK
\ 4824.00 43.09 30.55 5.77 24.66 42.97 54.00 -11.03 AV
Vv 7236.00 51.99 30.33 6.32 24.55 52.53 74.00 -21.47 PK
\Y 7236.00 43.17 30.33 6.32 24.55 43.71 54.00 -10.29 AV
\Y, 9648.00 50.57 30.85 7.45 24.69 51.86 74.00 -22.14 PK
\Y, 9648.00 43.18 30.85 7.45 24.69 44 .47 54.00 -9.53 AV
\Y, 12060.00 52.77 31.02 8.99 25.57 56.31 74.00 -17.69 PK
\Y, 12060.00 43.29 31.02 8.99 25.57 46.83 54.00 -7.17 AV
H 4824.00 51.77 30.55 577 24.66 51.65 74.00 -22.35 PK
H 4824.00 43.25 30.55 5.77 24.66 43.13 54.00 -10.87 AV
H 7236.00 51.95 30.33 6.32 24.55 52.49 74.00 -21.51 PK
H 7236.00 43.59 30.33 6.32 24.55 44.13 54.00 -9.87 AV
H 9648.00 51.33 30.85 7.45 24.69 52.62 74.00 -21.38 PK
H 9648.00 43.94 30.85 7.45 24.69 45.23 54.00 -8.77 AV
H 12060.00 51.17 31.02 8.99 25.57 54.71 74.00 -19.29 PK
H 12060.00 43.05 31.02 8.99 25.57 46.59 54.00 -7.41 AV
o | Frectency | et | Premet | Cove | A | Enissen | wnts | waron | oo
(HV) (MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dIrE%nu)V/ (dB) Type
Middle Channel:2437MHz
\Y, 4874.00 50.00 30.55 577 24.66 49.88 74.00 -24.12 PK
\Y, 4874.00 43.58 30.55 577 24.66 43.46 54.00 -10.54 AV
\Y, 7311.00 53.17 30.33 6.32 24.55 53.71 74.00 -20.29 PK
\Y, 7311.00 43.81 30.33 6.32 24.55 44.35 54.00 -9.65 AV
\Y, 9748.00 53.50 30.85 7.45 24.69 54.79 74.00 -19.21 PK
\Y 9748.00 43.86 30.85 7.45 24.69 45.15 54.00 -8.85 AV
\Y 12185.00 51.29 31.02 8.99 25.57 54.83 74.00 -19.17 PK
\Y 12185.00 43.50 31.02 8.99 25.57 47.04 54.00 -6.96 AV
H 4874.00 54.61 30.55 5.77 24.66 54.49 74.00 -19.51 PK
H 4874.00 43.84 30.55 5.77 24.66 43.72 54.00 -10.28 AV
H 7311.00 51.24 30.33 6.32 24.55 51.78 74.00 -22.22 PK
H 7311.00 43.86 30.33 6.32 24.55 44 .40 54.00 -9.60 AV
H 9748.00 54.81 30.85 7.45 24.69 56.10 74.00 -17.90 PK
H 9748.00 43.53 30.85 7.45 24.69 44.82 54.00 -9.18 AV
H 12185.00 54.58 31.02 8.99 25.57 58.12 74.00 -15.88 PK
H 12185.00 43.58 31.02 8.99 25.57 47.12 54.00 -6.88 AV




Project No.: ZKT-24110414621E-3
Page 25 of 109

Frequency Metgr Pre—lam pli | Cable | Antenna | Emission Limits Margin | Detect
Polar Reading fier Loss Factor Level or
B MHz) | @Buv) | @B) | @B) | (dB) | (dBuvIm) (dﬁ]‘;v’ @B) | Type
High Channel:2462MHz
\Y 4924.00 51.81 30.55 5.77 24.66 51.69 74.00 -22.31 PK
\Y 4924.00 43.73 30.55 577 24.66 43.61 54.00 -10.39 AV
\Y 7386.00 52.66 30.33 6.32 24.55 53.20 74.00 -20.80 PK
\Y 7386.00 43.71 30.33 6.32 24.55 44.25 54.00 -9.75 AV
\Y 9848.00 52.05 30.85 7.45 24.69 53.34 74.00 -20.66 PK
\Y 9848.00 43.83 30.85 7.45 24.69 4512 54.00 -8.88 AV
\Y 12310.00 51.91 31.02 8.99 25.57 55.45 74.00 -18.55 PK
\Y 12310.00 43.64 31.02 8.99 2557 47.18 54.00 -6.82 AV
H 4924.00 54.84 30.55 5.77 24.66 54.72 74.00 -19.28 PK
H 4924.00 43.30 30.55 5.77 24.66 43.18 54.00 -10.82 AV
H 7386.00 53.70 30.33 6.32 2455 54.24 74.00 -19.76 PK
H 7386.00 43.85 30.33 6.32 2455 44.39 54.00 -9.61 AV
H 9848.00 54.06 30.85 7.45 24.69 55.35 74.00 -18.65 PK
H 9848.00 43.50 30.85 7.45 24.69 44.79 54.00 -9.21 AV
H 12310.00 54.40 31.02 8.99 25.57 57.94 74.00 -16.06 PK
H 12310.00 43.86 31.02 8.99 25.57 47.40 54.00 -6.60 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.
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Frequency Metgr Prel—lampl Cable [ Antenna | Emission Limits Margin | Detect
Polar Reading ifier Loss Factor Level or
BT Mhzy | @wv) | @) | @8 | @B | (@Buvim) (df;‘;w @B) | Type

Low Channel:2412MHz
V| 482400 | 5166 | 3055 | 577 | 2466 5154 | 7400 | 2246 | PK
V| 482400 | 4363 | 3055 | 577 | 2466 4351 5400 | 1049 | AV
V| 723600 | 5061 | 3033 | 632 | 2455 5115 | 7400 | 2285 | PK
V| 723600 | 4302 | 3033 | 632 | 2455 4356 | 5400 | 1044 | AV
V| 964800 | 5346 | 3085 | 7.45 | 2469 5475 | 7400 | 1925 | PK
V| 964800 | 4379 | 30.85 | 7.45 | 24.69 4508 | 5400 | -892 | AV
V| 1206000 | 5159 | 31.02 | 899 | 2557 5513 | 7400 | -1887 | PK
V| 12060.00 | 4307 | 3102 | 899 | 2557 46.61 5400 | 739 | AV
H | 482400 | 51.88 | 3055 | 577 | 24.66 5176 | 7400 | 2224 | PK
H | 482400 | 4340 | 3055 | 577 | 24.66 4328 | 5400 | 1072 | AV
H | 723600 | 5098 | 3033 | 632 | 2455 5152 | 7400 | 2248 | PK
H | 723600 | 4379 | 3033 | 632 | 2455 4433 | 5400 | 967 | AV
H | 964800 | 51.88 | 3085 | 7.45 | 2469 5317 | 7400 | 2083 | PK
H | 964800 | 4396 | 3085 | 7.45 | 2469 4525 | 5400 | 875 | AV
H | 1206000 | 5059 | 3102 | 899 | 2557 5413 | 7400 | -19.87 | PK
H | 1206000 | 4319 | 3102 | 899 | 2557 4673 | 5400 | 727 | AV
o [P | . [ Freane [ S | Ak | B0t [ i | g | oot
B i | @eavy | @e) | @) | @) | @Buvim) (dﬁq‘;\” dB) | Type
Middle Channel:2437MHz
V| 487400 | 5359 | 3055 | 577 | 2466 5347 | 7400 | 2053 | PK
V| 487400 | 4382 | 3055 | 577 | 2466 4370 | 5400 | 1030 | AV
V| 731100 | 5114 | 3033 | 632 | 2455 5168 | 7400 | 2232 | PK
V| 731100 | 4319 | 3033 | 632 | 2455 4373 | 5400 | 1027 | AV
V| 974800 | 5292 | 3085 | 7.45 | 2469 54.21 7400 | 1979 | PK
V| 974800 | 4317 | 3085 | 7.45 | 24.69 4446 | 5400 | 954 | AV
V| 1218500 | 5354 | 3102 | 899 | 2557 57.08 | 7400 | -1692 | PK
V| 1218500 | 4389 | 3102 | 899 | 2557 4743 | 5400 | 657 | AV
H | 487400 | 5145 | 3055 | 577 | 24.66 5133 | 7400 | 2267 | PK
H | 487400 | 4375 | 3055 | 577 | 24.66 4363 | 5400 | 1037 | AV
H | 731100 | 5162 | 3033 | 632 | 2455 5216 | 7400 | 2184 | PK
H | 731100 | 4383 | 3033 | 632 | 2455 4437 | 5400 | 963 | AV
H | 974800 | 5259 | 3085 | 7.45 | 24.69 53.88 | 7400 | 2012 | PK
H | 974800 | 4371 | 3085 | 7.45 | 2469 4500 | 5400 | 900 | AV
H | 1218500 | 5045 | 3102 | 899 | 2557 5399 | 7400 | 2001 | PK
H | 1218500 | 4306 | 3102 | 899 | 2557 4660 | 5400 | -740 | AV

N
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Frequency Metgr Pre.—.am pl | Cable | Antenna | Emission Limits Margin | Detect
Polar Reading ifier Loss Factor Level or
BT Mz | @euv) | @B) | @B | @B) | @Buvim) (dﬁl“)'w dB) | Type
High Channel:2462MHz
\Y, 4924.00 51.21 30.55 5.77 24.66 51.09 74.00 -22.91 PK
\Y 4924.00 43.70 30.55 5.77 24.66 43.58 54.00 -10.42 AV
Vv 7386.00 53.92 30.33 6.32 2455 54.46 74.00 -19.54 PK
Vv 7386.00 43.80 30.33 6.32 2455 44.34 54.00 -9.66 AV
Vv 9848.00 50.98 30.85 7.45 24.69 52.27 74.00 -21.73 PK
Vv 9848.00 43.25 30.85 7.45 24.69 44.54 54.00 -9.46 AV
\Y 12310.00 53.26 31.02 8.99 2557 56.80 74.00 -17.20 PK
\Y, 12310.00 43.16 31.02 8.99 25.57 46.70 54.00 -7.30 AV
H 4924.00 51.79 30.55 5.77 24.66 51.67 74.00 -22.33 PK
H 4924.00 43.86 30.55 5.77 24.66 43.74 54.00 -10.26 AV
H 7386.00 53.16 30.33 6.32 24.55 53.70 74.00 -20.30 PK
H 7386.00 43.08 30.33 6.32 24.55 43.62 54.00 -10.38 AV
H 9848.00 52.19 30.85 7.45 24.69 53.48 74.00 -20.52 PK
H 9848.00 43.39 30.85 7.45 24.69 44.68 54.00 -9.32 AV
H 12310.00 53.42 31.02 8.99 2557 56.96 74.00 -17.04 PK
H 12310.00 43.59 31.02 8.99 2557 47.13 54.00 -6.87 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.




SISO ANT B - 802.11

Project No.: ZKT-24110414621E-3
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Frequency Metgr Prel—lampl Cable [ Antenna | Emission Limits Margin | Detect
Polar Reading ifier Loss Factor Level or
BT Mhzy | @wv) | @) | @8 | @B | (@Buvim) (df;‘;w @B) | Type

Low Channel:2412MHz
V| 482400 | 5312 | 3055 | 577 | 2466 53.00 | 7400 | 2100 | PK
V| 482400 | 4397 | 3055 | 577 | 2466 4385 | 5400 | 1015 | AV
V| 723600 | 5144 | 3033 | 632 | 2455 5198 | 7400 | 2202 | PK
V| 723600 | 4345 | 3033 | 632 | 2455 4399 | 5400 | 1001 | AV
V| 964800 | 5187 | 3085 | 7.45 | 2469 53.16 | 7400 | 2084 | PK
V| 964800 | 4349 | 30.85 | 7.45 | 24.69 4478 | 5400 | 922 | AV
V| 1206000 | 5288 | 3102 | 899 | 2557 5642 | 7400 | 1758 | PK
V| 12060.00 | 4379 | 3102 | 899 | 2557 4733 | 5400 | 667 | AV
H | 482400 | 5006 | 3055 | 577 | 24.66 49.94 | 7400 | 2406 | PK
H | 482400 | 4311 | 3055 | 577 | 24.66 4299 | 5400 | 1101 | AV
H | 723600 | 51.06 | 3033 | 632 | 2455 5160 | 7400 | 2240 | PK
H | 723600 | 4304 | 3033 | 632 | 2455 4358 | 5400 | 1042 | AV
H | 964800 | 5058 | 3085 | 7.45 | 2469 5187 | 7400 | 2213 | PK
H | 964800 | 4338 | 3085 | 7.45 | 2469 4467 | 5400 | 933 | AV
H | 1206000 | 53.02 | 3102 | 899 | 2557 5656 | 7400 | 1744 | PK
H | 1206000 | 4359 | 3102 | 899 | 2557 4713 | 5400 | 687 | AV
o [P | . [ Freane [ S | Ak | B0t [ i | g | oot
B i | @eavy | @e) | @) | @) | @Buvim) (dﬁq‘;\” dB) | Type
Middle Channel:2437MHz
V| 487400 | 5452 | 3055 | 577 | 2466 5440 | 7400 | 1960 | PK
V| 487400 | 4368 | 3055 | 577 | 2466 4356 | 5400 | 1044 | AV
V| 731100 | 5304 | 3033 | 632 | 2455 5358 | 7400 | 2042 | PK
V| 731100 | 4309 | 3033 | 632 | 2455 4363 | 5400 | 1037 | AV
V| 974800 | 5042 | 3085 | 7.45 | 2469 51.71 7400 | 2229 | PK
V| 974800 | 4308 | 3085 | 7.45 | 2469 4437 | 5400 | 963 | AV
V| 1218500 | 5206 | 31.02 | 899 | 2557 5560 | 7400 | -1840 | PK
V| 1218500 | 4382 | 3102 | 899 | 2557 4736 | 5400 | 664 | AV
H | 487400 | 5455 | 3055 | 577 | 24.66 5443 | 7400 | 1957 | PK
H | 487400 | 4336 | 3055 | 577 | 24.66 4324 | 5400 | 1076 | AV
H | 7311.00 | 5228 | 3033 | 632 | 2455 5282 | 7400 | 2118 | PK
H | 731100 | 4349 | 3033 | 632 | 2455 4403 | 5400 | 997 | AV
H | 974800 | 5173 | 3085 | 7.45 | 2469 5302 | 7400 | 2098 | PK
H | 974800 | 4395 | 3085 | 7.45 | 2469 4524 | 5400 | 876 | AV
H | 1218500 | 5470 | 3102 | 899 | 2557 5824 | 7400 | 1576 | PK
H | 1218500 | 4333 | 3102 | 899 | 2557 46.87 | 5400 | 713 | AV

N
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Frequency Metgr Pre.—.am pl | Cable | Antenna | Emission Limits Margin | Detect
Polar Reading ifier Loss Factor Level or
BT Mz | @euv) | @B) | @B | @B) | @Buvim) (dﬁl“)'w dB) | Type
High Channel:2462MHz
\Y, 4924.00 52.74 30.55 5.77 24.66 52.62 74.00 -21.38 PK
\Y 4924.00 43.54 30.55 5.77 24.66 43.42 54.00 -10.58 AV
Vv 7386.00 52.99 30.33 6.32 2455 53.53 74.00 -20.47 PK
Vv 7386.00 43.76 30.33 6.32 2455 44.30 54.00 -9.70 AV
Vv 9848.00 51.10 30.85 7.45 24.69 52.39 74.00 -21.61 PK
Vv 9848.00 43.88 30.85 7.45 24.69 45.17 54.00 -8.83 AV
\Y 12310.00 52.53 31.02 8.99 2557 56.07 74.00 -17.93 PK
\Y, 12310.00 43.05 31.02 8.99 25.57 46.59 54.00 -7.41 AV
H 4924.00 52.83 30.55 5.77 24.66 52.71 74.00 -21.29 PK
H 4924.00 43.49 30.55 5.77 24.66 43.37 54.00 -10.63 AV
H 7386.00 51.84 30.33 6.32 24.55 52.38 74.00 -21.62 PK
H 7386.00 43.96 30.33 6.32 24.55 44.50 54.00 -9.50 AV
H 9848.00 51.61 30.85 7.45 24.69 52.90 74.00 -21.10 PK
H 9848.00 43.35 30.85 7.45 24.69 44.64 54.00 -9.36 AV
H 12310.00 53.02 31.02 8.99 2557 56.56 74.00 -17.44 PK
H 12310.00 43.58 31.02 8.99 2557 47.12 54.00 -6.88 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.
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SISO ANT A - 802.11n20

Frequency Metgr Pre_—_ampl Cable [ Antenna | Emission Limits Margin | Detect
Polar Reading ifier Loss Factor Level or
BT hzy | @euvy) | @) | @) | (@B) | (dBuvim) (dﬁ:;w dB) | Type

Low Channel:2412MH
V| 482400 | 5422 | 3055 | 577 | 2466 5410 | 7400 | -19.90 | PK
V| 482400 | 4341 | 3055 | 577 | 2466 4329 | 5400 | 1071 | AV
V| 723600 | 5062 | 3033 | 632 | 2455 5116 | 7400 | 2284 | PK
V| 7236.00 | 4348 | 3033 | 632 | 2455 4402 | 5400 | 998 | AV
V| 964800 | 5437 | 3085 | 745 | 2469 5566 | 7400 | 1834 | PK
V| 964800 | 4371 | 3085 | 745 | 2469 4500 | 5400 | 900 | AV
V| 12060.00 | 5343 | 3102 | 899 | 2557 5697 | 7400 | -17.03 | PK
V| 12060.00 | 4390 | 3102 | 899 | 2557 4744 | 5400 | 656 | AV
H | 482400 | 5073 | 3055 | 577 | 2466 50.61 7400 | 2339 | PK
H | 482400 | 4367 | 3055 | 577 | 2466 4355 | 5400 | 1045 | AV
H | 723600 | 5287 | 3033 | 632 | 2455 53.41 7400 | 2059 | PK
H | 723600 | 4343 | 3033 | 632 | 2455 4397 | 5400 | 1003 | AV
H | 964800 | 5368 | 3085 | 7.45 | 24.69 5497 | 7400 | 1903 | PK
H | 964800 | 4323 | 3085 | 7.45 | 24.69 4452 | 5400 | 948 | AV
H | 1206000 | 5027 | 3102 | 899 | 2557 53.81 7400 | 2019 | PK
H | 12060.00 | 4315 | 3102 | 899 | 2557 4669 | 5400 | -7.31 AV
e Py | [ Prea | o | Al | €700 | i | o | oot
BT hz) | @euvy) | @) | @) | (@B) | (dBuvim) (dﬁ:;w dB) | Type
Middle Channel:2437MHz
V | 487400 | 5150 | 3055 | 577 | 2466 5138 | 7400 | 2262 | PK
V| 487400 | 4370 | 3055 | 577 | 2466 4358 | 5400 | 1042 | AV
V| 7311.00 | 5066 | 3033 | 632 | 2455 5120 | 7400 | 2280 | PK
V| 7311.00 | 4310 | 3033 | 632 | 2455 4364 | 5400 | 1036 | AV
V| 974800 | 5413 | 3085 | 745 | 2469 5542 | 7400 | 1858 | PK
V| 974800 | 4378 | 3085 | 745 | 24.69 4507 | 5400 | -893 | AV
V| 1218500 | 5284 | 3102 | 899 | 2557 56.38 | 7400 | 1762 | PK
V| 1218500 | 4319 | 31.02 | 899 | 2557 4673 | 5400 | 727 | AV
H | 487400 | 5016 | 3055 | 577 | 2466 50.04 | 7400 | 2396 | PK
H | 487400 | 4338 | 3055 | 577 | 2466 4326 | 5400 | 1074 | AV
H | 731100 | 5316 | 3033 | 632 | 2455 5370 | 7400 | 2030 | PK
H | 7311.00 | 4305 | 3033 | 632 | 2455 4359 | 5400 | 1041 | AV
H | 974800 | 5241 | 3085 | 7.45 | 24.69 5370 | 7400 | 2030 | PK
H | 974800 | 4355 | 3085 | 7.45 | 2469 4484 | 5400 | 916 | AV
H | 1218500 | 5281 | 3102 | 899 | 2557 56.35 | 7400 | 1765 | PK
H | 1218500 | 4347 | 3102 | 899 | 2557 47.01 5400 | -699 | AV

N
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Frequency Metgr Pre_—_ampl Cable | Antenna | Emission Limits Margin | Detect
Polar Reading ifier Loss Factor Level or
BT MHz) | @Buv) | @) | @) | @B) | (dBuvim) (dﬁ]”)'w dB) | Type
High Channel:2462MHz
\Y 4924.00 54.63 30.55 5.77 24.66 54.51 74.00 -19.49 PK
\Y 4924.00 43.46 30.55 5.77 24.66 43.34 54.00 -10.66 AV
V 7386.00 52.53 30.33 6.32 2455 53.07 74.00 -20.93 PK
V 7386.00 43.64 30.33 6.32 2455 44.18 54.00 -9.82 AV
V 9848.00 50.69 30.85 7.45 24.69 51.98 74.00 -22.02 PK
\Y, 9848.00 43.20 30.85 7.45 24.69 44.49 54.00 -9.51 AV
\Y 12310.00 50.89 31.02 8.99 25.57 54.43 74.00 -19.57 PK
\Y 12310.00 43.76 31.02 8.99 25.57 47.30 54.00 -6.70 AV
H 4924.00 54.67 30.55 5.77 24.66 54.55 74.00 -19.45 PK
H 4924.00 43.86 30.55 5.77 24.66 43.74 54.00 -10.26 AV
H 7386.00 53.66 30.33 6.32 24.55 54.20 74.00 -19.80 PK
H 7386.00 43.47 30.33 6.32 24.55 44.01 54.00 -9.99 AV
H 9848.00 50.72 30.85 7.45 24.69 52.01 74.00 -21.99 PK
H 9848.00 43.07 30.85 7.45 24.69 44.36 54.00 -9.64 AV
H 12310.00 51.45 31.02 8.99 2557 54.99 74.00 -19.01 PK
H 12310.00 43.61 31.02 8.99 2557 47.15 54.00 -6.85 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.

4. Both ANT A and ANT B passed the test, the test data shows only the worst case SISO ANT A.




MIMO A+B - 802.11n20

Project No.: ZKT-24110414621E-3
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Frequency Metgr Pre_—_ampl Cable [ Antenna | Emission Limits Margin | Detect
Polar Reading ifier Loss Factor Level or
BT hzy | @euvy) | @) | @) | (@B) | (dBuvim) (dﬁ:;w dB) | Type

Low Channel:2412MH
V | 482400 | 5358 | 3055 | 577 | 2466 5346 | 7400 | 2054 | PK
V| 482400 | 4379 | 3055 | 577 | 2466 4367 | 5400 | 1033 | AV
V| 723600 | 5266 | 3033 | 632 | 2455 5320 | 7400 | 2080 | PK
V| 7236.00 | 4386 | 3033 | 632 | 2455 4440 | 5400 | 960 | AV
V| 964800 | 5066 | 3085 | 745 | 2469 5195 | 7400 | 2205 | PK
V| 964800 | 4305 | 3085 | 745 | 2469 4434 | 5400 | 966 | AV
V| 12060.00 | 5211 | 3102 | 899 | 2557 5565 | 7400 | 1835 | PK
V| 12060.00 | 4334 | 3102 | 899 | 2557 4688 | 5400 | 712 | AV
H | 482400 | 5138 | 3055 | 577 | 2466 5126 | 7400 | 2274 | PK
H | 482400 | 4361 | 3055 | 577 | 2466 4349 | 5400 | 1051 | AV
H | 723600 | 5486 | 3033 | 632 | 2455 5540 | 7400 | -1860 | PK
H | 723600 | 4327 | 3033 | 632 | 2455 43.81 5400 | -1019 | AV
H | 964800 | 5363 | 3085 | 7.45 | 24.69 5492 | 7400 | 1908 | PK
H | 964800 | 4326 | 3085 | 7.45 | 2469 4455 | 5400 | 945 | AV
H | 1206000 | 5212 | 3102 | 899 | 2557 5566 | 7400 | -1834 | PK
H | 12060.00 | 4363 | 3102 | 899 | 2557 4717 | 5400 | 683 | AV
e Py | [ Prea | o | Al | €700 | i | o | oot
BT hz) | @euvy) | @) | @) | (@B) | (dBuvim) (dﬁ:;w dB) | Type
Middle Channel:2437MHz
V| 487400 | 5217 | 3055 | 577 | 24.66 5205 | 7400 | 2195 | PK
V| 487400 | 4301 | 3055 | 577 | 2466 4289 | 5400 | 1111 | AV
V| 7311.00 | 5271 | 3033 | 632 | 2455 5325 | 7400 | 2075 | PK
V| 7311.00 | 4344 | 3033 | 632 | 2455 4398 | 5400 | 1002 | AV
V| 974800 | 5381 | 3085 | 745 | 2469 5510 | 7400 | 1890 | PK
V| 974800 | 4345 | 3085 | 745 | 2469 4474 | 5400 | 926 | AV
V| 1218500 | 5354 | 3102 | 899 | 2557 57.08 | 7400 | 1692 | PK
V| 1218500 | 4339 | 3102 | 899 | 2557 4693 | 5400 | 707 | AV
H | 487400 | 5083 | 3055 | 577 | 2466 50.71 7400 | 2329 | PK
H | 487400 | 4392 | 3055 | 577 | 2466 4380 | 5400 | 1020 | AV
H | 731100 | 5093 | 3033 | 632 | 2455 5147 | 7400 | 2253 | PK
H | 7311.00 | 4330 | 3033 | 632 | 2455 4384 | 5400 | -10.16 | AV
H | 974800 | 5394 | 3085 | 7.45 | 2469 5523 | 7400 | -1877 | PK
H | 974800 | 4306 | 3085 | 7.45 | 2469 4435 | 5400 | 965 | AV
H | 1218500 | 5334 | 3102 | 899 | 2557 56.88 | 7400 | 1712 | PK
H | 12185.00 | 4321 | 3102 | 899 | 2557 4675 | 5400 | 725 | AV

N
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Frequency Metgr Pre_—_ampl Cable | Antenna | Emission Limits Margin | Detect
Polar Reading ifier Loss Factor Level or
BT MHz) | @Buv) | @) | @) | @B) | (dBuvim) (dﬁ]”)'w dB) | Type
High Channel:2462MHz
\Y 4924.00 50.20 30.55 5.77 24.66 50.08 74.00 -23.92 PK
\Y 4924.00 43.25 30.55 5.77 24.66 43.13 54.00 -10.87 AV
V 7386.00 51.18 30.33 6.32 2455 51.72 74.00 -22.28 PK
V 7386.00 43.35 30.33 6.32 2455 43.89 54.00 -10.11 AV
V 9848.00 54.23 30.85 7.45 24.69 55.52 74.00 -18.48 PK
\Y, 9848.00 43.89 30.85 7.45 24.69 45.18 54.00 -8.82 AV
\Y 12310.00 54.16 31.02 8.99 25.57 57.70 74.00 -16.30 PK
\Y 12310.00 43.39 31.02 8.99 25.57 46.93 54.00 -7.07 AV
H 4924.00 52.47 30.55 5.77 24.66 52.35 74.00 -21.65 PK
H 4924.00 43.79 30.55 5.77 24.66 43.67 54.00 -10.33 AV
H 7386.00 54.86 30.33 6.32 24.55 55.40 74.00 -18.60 PK
H 7386.00 43.98 30.33 6.32 24.55 44.52 54.00 -9.48 AV
H 9848.00 53.04 30.85 7.45 24.69 54.33 74.00 -19.67 PK
H 9848.00 43.45 30.85 7.45 24.69 44.74 54.00 -9.26 AV
H 12310.00 54.07 31.02 8.99 2557 57.61 74.00 -16.39 PK
H 12310.00 43.10 31.02 8.99 2557 46.64 54.00 -7.36 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.
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SISO ANT A - 802.11n40

Frequenc Metgr Pre—_ampli Cable | Antenna | Emission Limits Margin | Detect
Polar y Reading fier Loss Factor Level
B Mhz) | @uv) | @) | @) | @B) | (@Buvim) | @BV | (4 T;')L;e

m)
Low Channel:2422MH
V| 484400 | 5400 | 3055 | 577 | 2466 5388 | 7400 | 2012 | PK
V| 484400 | 4383 | 3055 | 577 | 2466 43.71 5400 | -1029 | AV
V| 726600 | 5208 | 3033 | 632 | 2455 5262 | 7400 | 2138 | PK
V| 7266.00 | 4331 | 3033 | 632 | 2455 4385 | 5400 | 1015 | AV
V| 9688.00 | 5499 | 3085 | 745 | 2469 5628 | 7400 | 1772 | PK
V| 9688.00 | 4343 | 3085 | 745 | 2469 4472 | 5400 | 928 | AV
V| 1211000 | 5366 | 3102 | 899 | 2557 5720 | 7400 | 1680 | PK
V| 1211000 | 4385 | 3102 | 899 | 2557 4739 | 5400 | -6.61 AV
H | 484400 | 5450 | 3055 | 577 | 24.66 5438 | 7400 | 1962 | PK
H | 484400 | 4359 | 3055 | 577 | 24.66 4347 | 5400 | 1053 | AV
H | 726600 | 5014 | 3033 | 632 | 2455 5068 | 7400 | 2332 | PK
H | 726600 | 4329 | 3033 | 632 | 2455 4383 | 5400 | 1017 | AV
H | 9688.00 | 5284 | 3085 | 7.45 | 2469 5413 | 7400 | 1987 | PK
H | 9688.00 | 43.08 | 3085 | 7.45 | 24.69 4437 | 5400 | 963 | AV
H | 1211000 | 5421 | 3102 | 899 | 2557 5775 | 7400 | -1625 | PK
H | 12110.00 | 4302 | 3102 | 899 | 2557 4656 | 5400 | -744 | AV
B Mhz) | @By | @) | @) | @B) | @Buvim) | @BV | (4 T;')L;e
m)
Middle Channel:2437MHz

V| 487400 | 51.71 | 3055 | 577 | 2466 5159 | 7400 | 2241 | PK
V| 487400 | 4330 | 3055 | 577 | 2466 4318 | 5400 | 1082 | AV
V| 731100 | 5003 | 3033 | 632 | 2455 5057 | 7400 | 2343 | PK
V| 731100 | 4310 | 3033 | 632 | 2455 4364 | 5400 | 1036 | AV
V| 974800 | 5030 | 3085 | 7.45 | 2469 5159 | 7400 | 2241 | PK
V| 974800 | 4335 | 3085 | 745 | 2469 4464 | 5400 | 936 | AV
V| 1218500 | 50.72 | 3102 | 899 | 2557 5426 | 7400 | 1974 | PK
V| 1218500 | 4373 | 3102 | 899 | 2557 4727 | 5400 | 673 | AV
H | 487400 | 5248 | 3055 | 577 | 24.66 5236 | 7400 | 2164 | PK
H | 487400 | 4396 | 3055 | 577 | 24.66 4384 | 5400 | -10.16 | AV
H | 731100 | 5006 | 3033 | 632 | 2455 5060 | 7400 | 2340 | PK
H | 731100 | 4356 | 3033 | 632 | 2455 4410 | 5400 | 990 | AV
H | 974800 | 5021 | 3085 | 7.45 | 24.69 5150 | 7400 | 2250 | PK
H | 974800 | 4379 | 30.85 | 745 | 24.69 4508 | 5400 | 892 | AV
H | 1218500 | 5301 | 3102 | 899 | 2557 5655 | 7400 | 1745 | PK
H | 1218500 | 4339 | 3102 | 899 | 2557 4693 | 5400 | -707 | AV

N
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Frequency Metgr Pre.—_amp Cable | Antenna | Emission Limits Margin | Detect
Polar Reading lifier Loss Factor Level or
B hzy | @euv) | @) | @B) | @B) | (dBuvim) (dﬁ]”)'w dB) | Type
High Channel:2452MHz
\Y 4904.00 52.26 30.55 5.77 24.66 52.14 74.00 -21.86 PK
\Y 4904.00 43.84 30.55 5.77 24.66 43.72 54.00 -10.28 AV
Vv 7356.00 50.03 30.33 6.32 2455 50.57 74.00 -23.43 PK
Vv 7356.00 43.01 30.33 6.32 2455 43.55 54.00 -10.45 AV
Vv 9808.00 54.39 30.85 7.45 24.69 55.68 74.00 -18.32 PK
Vv 9808.00 43.70 30.85 7.45 24.69 44.99 54.00 -9.01 AV
\Y, 12260.00 53.95 31.02 8.99 25.57 57.49 74.00 -16.51 PK
\Y, 12260.00 43.77 31.02 8.99 25.57 47.31 54.00 -6.69 AV
H 4904.00 52.68 30.55 5.77 24.66 52.56 74.00 -21.44 PK
H 4904.00 43.62 30.55 5.77 24.66 43.50 54.00 -10.50 AV
H 7356.00 50.70 30.33 6.32 24.55 51.24 74.00 -22.76 PK
H 7356.00 43.79 30.33 6.32 24.55 44.33 54.00 -9.67 AV
H 9808.00 51.23 30.85 7.45 24.69 52.52 74.00 -21.48 PK
H 9808.00 43.70 30.85 7.45 24.69 44.99 54.00 -9.01 AV
H 12260.00 50.68 31.02 8.99 2557 54.22 74.00 -19.78 PK
H 12260.00 43.32 31.02 8.99 2557 46.86 54.00 -7.14 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.

4. Both ANT A and ANT B passed the test, the test data shows only the worst case SISO ANT A.




MIMO A+B - 802.11n40
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Frequenc Metgr Pre—_ampli Cable | Antenna | Emission Limits Margin | Detect
Polar y Reading fier Loss Factor Level
B Mhz) | @uv) | @) | @) | @B) | (@Buvim) | @BV | (4 T;')L;e

m)
Low Channel:2422MH
V| 484400 | 5408 | 3055 | 577 | 2466 5396 | 7400 | 2004 | PK
V| 484400 | 4367 | 3055 | 577 | 2466 4355 | 5400 | 1045 | AV
V| 726600 | 5407 | 3033 | 632 | 2455 54.61 7400 | 1939 | PK
V| 7266.00 | 4334 | 3033 | 632 | 2455 4388 | 5400 | 1012 | AV
V| 9688.00 | 5032 | 3085 | 7.45 | 2469 51.61 7400 | 2239 | PK
V| 9688.00 | 4301 | 3085 | 7.45 | 2469 4430 | 5400 | 970 | AV
V| 1211000 | 5253 | 3102 | 899 | 2557 56.07 | 7400 | 1793 | PK
V| 1211000 | 4365 | 3102 | 899 | 2557 4719 | 5400 | -6.81 AV
H | 484400 | 5085 | 3055 | 577 | 24.66 5073 | 7400 | 2327 | PK
H | 484400 | 4381 | 3055 | 577 | 2466 4369 | 5400 | 1031 | AV
H | 726600 | 5121 | 3033 | 632 | 2455 5175 | 7400 | 2225 | PK
H | 726600 | 4334 | 3033 | 632 | 2455 4388 | 5400 | 1012 | AV
H | 9688.00 | 5471 | 3085 | 7.45 | 24.69 56.00 | 7400 | -1800 | PK
H | 9688.00 | 4339 | 3085 | 7.45 | 24.69 4468 | 5400 | 932 | AV
H | 1211000 | 5196 | 3102 | 899 | 2557 5550 | 7400 | -1850 | PK
H | 12110.00 | 4310 | 3102 | 899 | 2557 4664 | 5400 | 736 | AV
B Mhz) | @By | @) | @) | @B) | @Buvim) | @BV | (4 T;')L;e
m)
Middle Channel:2437MHz

V| 487400 | 5392 | 3055 | 577 | 2466 5380 | 7400 | 2020 | PK
V| 487400 | 4338 | 3055 | 577 | 2466 4326 | 5400 | 1074 | AV
V| 731100 | 5263 | 3033 | 632 | 2455 5317 | 7400 | 2083 | PK
V| 7311.00 | 4303 | 3033 | 632 | 2455 4357 | 5400 | 1043 | AV
V| 974800 | 5470 | 3085 | 7.45 | 24.69 5599 | 7400 | 1801 | PK
V| 974800 | 4354 | 3085 | 745 | 2469 4483 | 5400 | 917 | AV
V| 1218500 | 5256 | 3102 | 899 | 2557 56.10 | 7400 | 1790 | PK
V| 1218500 | 4385 | 3102 | 899 | 2557 4739 | 5400 | -6.61 AV
H | 487400 | 5154 | 3055 | 577 | 2466 5142 | 7400 | 2258 | PK
H | 487400 | 4374 | 3055 | 577 | 24.66 4362 | 5400 | 1038 | AV
H | 731100 | 5095 | 3033 | 632 | 2455 5149 | 7400 | 2251 | PK
H | 731100 | 4330 | 3033 | 632 | 2455 4384 | 5400 | -10.16 | AV
H | 974800 | 5291 | 3085 | 7.45 | 24.69 5420 | 7400 | 1980 | PK
H | 974800 | 4317 | 30.85 | 745 | 24.69 4446 | 5400 | 954 | AV
H | 1218500 | 54.93 | 3102 | 899 | 2557 5847 | 7400 | 1553 | PK
H | 1218500 | 4351 | 3102 | 899 | 2557 4705 | 5400 | 695 | AV

N
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Frequency Metgr Pre.—_amp Cable | Antenna | Emission Limits Margin | Detect
Polar Reading lifier Loss Factor Level or
B hzy | @euv) | @) | @B) | @B) | (dBuvim) (dﬁ]”)'w dB) | Type
High Channel:2452MHz
Vv 4904.00 51.60 30.55 5.77 24.66 51.48 74.00 -22.52 PK
\Y 4904.00 43.86 30.55 5.77 24.66 43.74 54.00 -10.26 AV
Vv 7356.00 53.47 30.33 6.32 2455 54.01 74.00 -19.99 PK
Vv 7356.00 43.30 30.33 6.32 2455 43.84 54.00 -10.16 AV
Vv 9808.00 51.20 30.85 7.45 24.69 52.49 74.00 -21.51 PK
Vv 9808.00 43.99 30.85 7.45 24.69 45.28 54.00 -8.72 AV
\Y, 12260.00 53.17 31.02 8.99 25.57 56.71 74.00 -17.29 PK
\Y, 12260.00 43.72 31.02 8.99 25.57 47.26 54.00 -6.74 AV
H 4904.00 50.39 30.55 5.77 24.66 50.27 74.00 -23.73 PK
H 4904.00 43.90 30.55 5.77 24.66 43.78 54.00 -10.22 AV
H 7356.00 53.60 30.33 6.32 24.55 54.14 74.00 -19.86 PK
H 7356.00 43.64 30.33 6.32 24.55 44.18 54.00 -9.82 AV
H 9808.00 50.51 30.85 7.45 24.69 51.80 74.00 -22.20 PK
H 9808.00 43.68 30.85 7.45 24.69 44.97 54.00 -9.03 AV
H 12260.00 52.56 31.02 8.99 2557 56.10 74.00 -17.90 PK
H 12260.00 43.31 31.02 8.99 2557 46.85 54.00 -7.15 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.
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SISO ANT A - 802.11ax20

Meter

Pre-ampl

Cable

Antenna

Emission

Polar FAEEEneY Reading ifier Loss Factor Level EIh T De;?Ct
BT iz | @By | @) | @) | (@B) | (@Buvim) (dﬁ]‘;\” dB) | Type
Low Channel:2412MH
V| 482400 | 5294 | 3055 | 577 | 2466 5282 | 7400 | 2118 | PK
V| 482400 | 4332 | 3055 | 577 | 2466 4320 | 5400 | 1080 | AV
V| 723600 | 5292 | 3033 | 632 | 2455 5346 | 7400 | 2054 | PK
V| 723600 | 4331 | 3033 | 632 | 2455 4385 | 5400 | -10.15 | AV
V| 964800 | 5369 | 3085 | 745 | 2469 5498 | 7400 | 1902 | PK
V| 964800 | 4363 | 3085 | 745 | 2469 4492 | 5400 | 908 | AV
V| 1206000 | 5112 | 3102 | 899 | 2557 5466 | 7400 | 1934 | PK
V| 12060.00 | 4325 | 3102 | 899 | 2557 4679 | 5400 | -7.21 AV
H | 482400 | 5264 | 3055 | 577 | 2466 5252 | 7400 | 2148 | PK
H | 482400 | 4399 | 3055 | 577 | 2466 4387 | 5400 | 1013 | AV
H | 7236.00 | 5269 | 3033 | 632 | 2455 5323 | 7400 | 2077 | PK
H | 723600 | 4369 | 3033 | 632 | 2455 4423 | 5400 | 977 | AV
H | 964800 | 5062 | 3085 | 745 | 2469 51.91 7400 | 2209 | PK
H | 964800 | 4374 | 3085 | 745 | 2469 4503 | 5400 | 897 | AV
H | 1206000 | 5384 | 3102 | 899 | 2557 5738 | 7400 | -1662 | PK
H | 1206000 | 4351 | 3102 | 899 | 2557 4705 | 5400 | 695 | AV
o [Py [ Prear [ G | ks | €700 [ i | o | oot
BT iy | @euvy) | @) | @) | (@B) | (@Buvim) (dﬁ:;w dB) | Type
Middle Channel:2437MHz
V | 487400 | 5006 | 3055 | 577 | 2466 49.94 | 7400 | 2406 | PK
V| 487400 | 4366 | 3055 | 577 | 2466 4354 | 5400 | 1046 | AV
V| 731100 | 5066 | 3033 | 632 | 2455 5120 | 7400 | 2280 | PK
V| 731100 | 4374 | 3033 | 632 | 2455 4428 | 5400 | 972 | AV
V | 974800 | 5172 | 3085 | 745 | 2469 53.01 7400 | 2099 | PK
V| 974800 | 4312 | 3085 | 745 | 2469 44 41 5400 | -959 | AV
V| 1218500 | 5354 | 3102 | 899 | 2557 57.08 | 7400 | 1692 | PK
V| 1218500 | 4364 | 3102 | 899 | 2557 4718 | 5400 | 682 | AV
H | 487400 | 5235 | 3055 | 577 | 2466 5223 | 7400 | 2177 | PK
H | 487400 | 4321 | 3055 | 577 | 2466 4309 | 5400 | 1091 | AV
H | 7311.00 | 5232 | 3033 | 632 | 2455 5286 | 7400 | 2114 | PK
H | 7311.00 | 4355 | 3033 | 632 | 2455 4409 | 5400 | -9.91 AV
H | 974800 | 5141 | 3085 | 745 | 2469 5270 | 7400 | 2130 | PK
H | 974800 | 4302 | 3085 | 745 | 2469 4431 5400 | -969 | AV
H | 1218500 | 5013 | 3102 | 899 | 2557 5367 | 7400 | 2033 | PK
H | 1218500 | 4324 | 3102 | 899 | 2557 4678 | 5400 | 722 | AV

N
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Frequency Metgr Pre_—_ampl Cable | Antenna | Emission Limits Margin | Detect
Polar Reading ifier Loss Factor Level or
BT MHz) | @Buv) | @) | @) | @B) | (dBuvim) (dﬁ]”)'w dB) | Type
High Channel:2462MHz
\Y, 4924.00 52.88 30.55 5.77 24.66 52.76 74.00 -21.24 PK
\Y 4924.00 43.73 30.55 5.77 24.66 43.61 54.00 -10.39 AV
\Y 7386.00 54.47 30.33 6.32 2455 55.01 74.00 -18.99 PK
V 7386.00 43.16 30.33 6.32 2455 43.70 54.00 -10.30 AV
V 9848.00 50.37 30.85 7.45 24.69 51.66 74.00 -22.34 PK
\Y, 9848.00 43.46 30.85 7.45 24.69 44.75 54.00 -9.25 AV
\Y 12310.00 53.03 31.02 8.99 25.57 56.57 74.00 -17.43 PK
\Y 12310.00 43.45 31.02 8.99 25.57 46.99 54.00 -7.01 AV
H 4924.00 54.76 30.55 5.77 24.66 54.64 74.00 -19.36 PK
H 4924.00 43.49 30.55 5.77 24.66 43.37 54.00 -10.63 AV
H 7386.00 51.99 30.33 6.32 24.55 52.53 74.00 -21.47 PK
H 7386.00 43.37 30.33 6.32 24.55 43.91 54.00 -10.09 AV
H 9848.00 52.13 30.85 7.45 24.69 53.42 74.00 -20.58 PK
H 9848.00 43.31 30.85 7.45 24.69 44.60 54.00 -9.40 AV
H 12310.00 54.76 31.02 8.99 2557 58.30 74.00 -15.70 PK
H 12310.00 43.15 31.02 8.99 2557 46.69 54.00 -7.31 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.

4. Both ANT A and ANT B passed the test, the test data shows only the worst case SISO ANT A.




Project No.: ZKT-24110414621E-3
Page 40 of 109

MIMO A+B - 802.11ax20

Frequency Metgr Pre_—_ampl Cable [ Antenna | Emission Limits Margin | Detect
Polar Reading ifier Loss Factor Level or
BT hzy | @euvy) | @) | @) | (@B) | (dBuvim) (dﬁ:;w dB) | Type

Low Channel:2412MH
V| 482400 | 5289 | 3055 | 577 | 2466 5277 | 7400 | 2123 | PK
V| 482400 | 4359 | 3055 | 577 | 2466 4347 | 5400 | 1053 | AV
V| 723600 | 5192 | 3033 | 632 | 2455 5246 | 7400 | 2154 | PK
V| 7236.00 | 4387 | 3033 | 632 | 2455 44 41 5400 | 959 | AV
V| 964800 | 5253 | 3085 | 745 | 2469 5382 | 7400 | 2018 | PK
V| 964800 | 4361 | 3085 | 745 | 2469 4490 | 5400 | 910 | AV
V| 12060.00 | 5386 | 31.02 | 899 | 2557 5740 | 7400 | 1660 | PK
V| 12060.00 | 4309 | 3102 | 899 | 2557 4663 | 5400 | -737 | AV
H | 482400 | 5070 | 3055 | 577 | 2466 5058 | 7400 | 2342 | PK
H | 482400 | 4335 | 3055 | 577 | 2466 4323 | 5400 | 1077 | AV
H | 723600 | 5471 | 3033 | 632 | 2455 5525 | 7400 | -1875 | PK
H | 723600 | 4381 | 3033 | 632 | 2455 4435 | 5400 | 965 | AV
H | 964800 | 5232 | 3085 | 7.45 | 24.69 53.61 7400 | 2039 | PK
H | 964800 | 4316 | 3085 | 7.45 | 24.69 4445 | 5400 | 955 | AV
H | 1206000 | 5135 | 3102 | 899 | 2557 5489 | 7400 | 1911 | PK
H | 12060.00 | 4333 | 3102 | 899 | 2557 4687 | 5400 | 713 | AV
e Py | [ Prea | o | Al | €700 | i | o | oot
BT hz) | @euvy) | @) | @) | (@B) | (dBuvim) (dﬁ:;w dB) | Type
Middle Channel:2437MHz
V| 487400 | 5007 | 3055 | 577 | 2466 4995 | 7400 | 2405 | PK
V| 487400 | 4359 | 3055 | 577 | 2466 4347 | 5400 | 1053 | AV
V| 7311.00 | 5146 | 3033 | 632 | 2455 5200 | 7400 | 2200 | PK
V| 7311.00 | 4399 | 3033 | 632 | 2455 4453 | 5400 | 947 | AV
V| 974800 | 5047 | 3085 | 745 | 2469 5176 | 7400 | 2224 | PK
V| 974800 | 4357 | 3085 | 745 | 2469 4486 | 5400 | 914 | AV
V| 1218500 | 5363 | 3102 | 899 | 2557 5717 | 7400 | 1683 | PK
V| 1218500 | 4302 | 31.02 | 899 | 2557 4656 | 5400 | 744 | AV
H | 487400 | 5351 | 3055 | 577 | 2466 5339 | 7400 | 2061 | PK
H | 487400 | 4319 | 3055 | 577 | 2466 4307 | 5400 | 1093 | AV
H | 731100 | 5172 | 3033 | 632 | 2455 5226 | 7400 | 21.74 | PK
H | 731100 | 4316 | 3033 | 632 | 2455 4370 | 5400 | 1030 | AV
H | 974800 | 5365 | 3085 | 7.45 | 24.69 5494 | 7400 | -19.06 | PK
H | 974800 | 4349 | 3085 | 7.45 | 2469 4478 | 5400 | 922 | AV
H | 1218500 | 5098 | 31.02 | 899 | 2557 5452 | 7400 | 1948 | PK
H | 1218500 | 4345 | 3102 | 899 | 2557 4699 | 5400 | -7.01 AV

N
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Frequency Metgr Pre_—_ampl Cable | Antenna | Emission Limits Margin | Detect
Polar Reading ifier Loss Factor Level or
BT MHz) | @Buv) | @) | @) | @B) | (dBuvim) (dﬁ]”)'w dB) | Type
High Channel:2462MHz
\Y 4924.00 52.01 30.55 5.77 24.66 51.89 74.00 -22.11 PK
\Y 4924.00 43.85 30.55 5.77 24.66 43.73 54.00 -10.27 AV
V 7386.00 51.35 30.33 6.32 2455 51.89 74.00 -22.11 PK
V 7386.00 43.99 30.33 6.32 2455 44.53 54.00 -9.47 AV
V 9848.00 50.20 30.85 7.45 24.69 51.49 74.00 -22.51 PK
\Y, 9848.00 43.65 30.85 7.45 24.69 44.94 54.00 -9.06 AV
\Y 12310.00 52.99 31.02 8.99 25.57 56.53 74.00 -17.47 PK
\Y 12310.00 43.11 31.02 8.99 25.57 46.65 54.00 -7.35 AV
H 4924.00 53.38 30.55 5.77 24.66 53.26 74.00 -20.74 PK
H 4924.00 43.38 30.55 5.77 24.66 43.26 54.00 -10.74 AV
H 7386.00 50.20 30.33 6.32 24.55 50.74 74.00 -23.26 PK
H 7386.00 43.38 30.33 6.32 24.55 43.92 54.00 -10.08 AV
H 9848.00 51.83 30.85 7.45 24.69 53.12 74.00 -20.88 PK
H 9848.00 43.29 30.85 7.45 24.69 44.58 54.00 -9.42 AV
H 12310.00 53.47 31.02 8.99 2557 57.01 74.00 -16.99 PK
H 12310.00 43.54 31.02 8.99 2557 47.08 54.00 -6.92 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.
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SISO ANT A - 802.11ax40

Frequenc Metgr Pre—_ampli Cable | Antenna | Emission Limits Margin | Detect
Polar y Reading fier Loss Factor Level
B Mhz) | @uv) | @) | @) | @B) | (@Buvim) | @BV | (4 T;')L;e

m)
Low Channel:2422MH
V| 484400 | 5475 | 3055 | 577 | 2466 5463 | 7400 | 1937 | PK
V| 484400 | 4380 | 3055 | 577 | 2466 4368 | 5400 | 1032 | AV
V| 726600 | 5383 | 3033 | 632 | 2455 5437 | 7400 | 1963 | PK
V| 7266.00 | 4358 | 3033 | 632 | 2455 4412 | 5400 | 988 | AV
V| 9688.00 | 5312 | 3085 | 7.45 | 2469 54.41 7400 | 1959 | PK
V| 9688.00 | 4392 | 3085 | 745 | 2469 4521 5400 | -879 | AV
V| 1211000 | 5191 | 3102 | 899 | 2557 5545 | 7400 | 1855 | PK
V| 1211000 | 4300 | 3102 | 899 | 2557 4654 | 5400 | -746 | AV
H | 484400 | 5003 | 3055 | 577 | 2466 49.91 7400 | 2409 | PK
H | 484400 | 4335 | 3055 | 577 | 24.66 4323 | 5400 | 1077 | AV
H | 726600 | 5237 | 3033 | 632 | 2455 52.91 7400 | -21.09 | PK
H | 726600 | 4361 | 3033 | 632 | 2455 4415 | 5400 | 985 | AV
H | 9688.00 | 5203 | 3085 | 7.45 | 24.69 5332 | 7400 | 2068 | PK
H | 9688.00 | 4326 | 3085 | 7.45 | 24.69 4455 | 5400 | 945 | AV
H | 1211000 | 5244 | 3102 | 899 | 2557 5598 | 7400 | -1802 | PK
H | 12110.00 | 4303 | 3102 | 899 | 2557 4657 | 5400 | -743 | AV
B Mhz) | @By | @) | @) | @B) | @Buvim) | @BV | (4 T;')L;e
m)
Middle Channel:2437MHz

V| 487400 | 5278 | 3055 | 577 | 2466 5266 | 7400 | 2134 | PK
V| 487400 | 4345 | 3055 | 577 | 2466 4333 | 5400 | 1067 | AV
V| 731100 | 5227 | 3033 | 632 | 2455 52.81 7400 | 2119 | PK
V| 731100 | 4349 | 3033 | 632 | 2455 4403 | 5400 | 997 | AV
V| 974800 | 50.85 | 3085 | 7.45 | 24.69 5214 | 7400 | 2186 | PK
V| 974800 | 4319 | 3085 | 7.45 | 2469 4448 | 5400 | 952 | AV
V| 1218500 | 51.04 | 3102 | 899 | 2557 5458 | 7400 | 1942 | PK
V| 1218500 | 4373 | 3102 | 899 | 2557 4727 | 5400 | 673 | AV
H | 487400 | 5446 | 3055 | 577 | 2466 5434 | 7400 | 1966 | PK
H | 487400 | 4319 | 3055 | 577 | 24.66 4307 | 5400 | 1093 | AV
H | 731100 | 5407 | 3033 | 632 | 2455 54.61 7400 | 1939 | PK
H | 731100 | 4358 | 3033 | 632 | 2455 4412 | 5400 | 988 | AV
H | 974800 | 5043 | 3085 | 7.45 | 24.69 5172 | 7400 | 2228 | PK
H | 974800 | 4329 | 3085 | 7.45 | 24.69 4458 | 5400 | 942 | AV
H | 1218500 | 5378 | 3102 | 899 | 2557 5732 | 7400 | 1668 | PK
H | 1218500 | 4363 | 3102 | 899 | 2557 4717 | 5400 | 683 | AV

N
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Frequency Metgr Pre.—_amp Cable | Antenna | Emission Limits Margin | Detect
Polar Reading lifier Loss Factor Level or
B hzy | @euv) | @) | @B) | @B) | (dBuvim) (dﬁ]”)'w dB) | Type
High Channel:2452MHz
Vv 4904.00 50.84 30.55 5.77 24.66 50.72 74.00 -23.28 PK
\Y 4904.00 43.07 30.55 5.77 24.66 42.95 54.00 -11.05 AV
Vv 7356.00 51.89 30.33 6.32 2455 52.43 74.00 -21.57 PK
Vv 7356.00 43.53 30.33 6.32 2455 44.07 54.00 -9.93 AV
Vv 9808.00 54.48 30.85 7.45 24.69 55.77 74.00 -18.23 PK
Vv 9808.00 43.93 30.85 7.45 24.69 45.22 54.00 -8.78 AV
\Y, 12260.00 54.44 31.02 8.99 25.57 57.98 74.00 -16.02 PK
\Y, 12260.00 43.01 31.02 8.99 25.57 46.55 54.00 -7.45 AV
H 4904.00 53.84 30.55 5.77 24.66 53.72 74.00 -20.28 PK
H 4904.00 43.11 30.55 5.77 24.66 42.99 54.00 -11.01 AV
H 7356.00 53.99 30.33 6.32 24.55 54.53 74.00 -19.47 PK
H 7356.00 43.12 30.33 6.32 24.55 43.66 54.00 -10.34 AV
H 9808.00 53.16 30.85 7.45 24.69 54.45 74.00 -19.55 PK
H 9808.00 43.24 30.85 7.45 24.69 44.53 54.00 -9.47 AV
H 12260.00 50.90 31.02 8.99 2557 54.44 74.00 -19.56 PK
H 12260.00 43.41 31.02 8.99 2557 46.95 54.00 -7.05 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.

4. Both ANT A and ANT B passed the test, the test data shows only the worst case SISO ANT A.
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MIMO A+B - 802.11ax40

Frequenc Metgr Pre—_ampli Cable | Antenna | Emission Limits Margin | Detect
Polar y Reading fier Loss Factor Level
B Mhz) | @uv) | @) | @) | @B) | (@Buvim) | @BV | (4 T;')L;e

m)
Low Channel:2422MH
V| 484400 | 5299 | 3055 | 577 | 2466 5287 | 7400 | 2113 | PK
V| 484400 | 4345 | 3055 | 577 | 2466 4333 | 5400 | 1067 | AV
V| 726600 | 5206 | 3033 | 632 | 2455 5260 | 7400 | 2140 | PK
V| 7266.00 | 4395 | 3033 | 632 | 2455 4449 | 5400 | -9.51 AV
V| 9688.00 | 5434 | 3085 | 745 | 2469 5563 | 7400 | 1837 | PK
V| 9688.00 | 4360 | 3085 | 7.45 | 2469 4489 | 5400 | -9.11 AV
V| 1211000 | 5297 | 3102 | 899 | 2557 56.51 7400 | 1749 | PK
V| 1211000 | 4329 | 3102 | 899 | 2557 4683 | 5400 | 717 | AV
H | 484400 | 5088 | 3055 | 577 | 24.66 50.76 | 7400 | 2324 | PK
H | 484400 | 4342 | 3055 | 577 | 2466 4330 | 5400 | 1070 | AV
H | 726600 | 5095 | 3033 | 632 | 2455 5149 | 7400 | 2251 | PK
H | 726600 | 4311 | 3033 | 632 | 2455 4365 | 5400 | 1035 | AV
H | 9688.00 | 53.08 | 3085 | 7.45 | 24.69 5437 | 7400 | 1963 | PK
H | 9688.00 | 4395 | 3085 | 7.45 | 24.69 4524 | 5400 | 876 | AV
H | 1211000 | 5492 | 3102 | 899 | 2557 5846 | 7400 | -1554 | PK
H | 12110.00 | 4332 | 3102 | 899 | 2557 4686 | 5400 | 714 | AV
B Mhz) | @By | @) | @) | @B) | @Buvim) | @BV | (4 T;')L;e
m)
Middle Channel:2437MHz

V| 487400 | 5312 | 3055 | 577 | 2466 53.00 | 7400 | -21.00 | PK
V| 487400 | 4347 | 3055 | 577 | 2466 4335 | 5400 | 1065 | AV
V| 731100 | 5148 | 3033 | 632 | 2455 5202 | 7400 | 2198 | PK
V| 7311.00 | 4384 | 3033 | 632 | 2455 4438 | 5400 | 962 | AV
V| 974800 | 5385 | 3085 | 7.45 | 24.69 5514 | 7400 | 1886 | PK
V| 974800 | 4355 | 3085 | 7.45 | 2469 4484 | 5400 | 916 | AV
V| 1218500 | 5038 | 31.02 | 899 | 2557 5392 | 7400 | 2008 | PK
V| 1218500 | 4335 | 31.02 | 899 | 2557 46.89 | 5400 | -7.11 AV
H | 487400 | 5032 | 3055 | 577 | 2466 5020 | 7400 | 2380 | PK
H | 487400 | 4320 | 3055 | 577 | 24.66 4308 | 5400 | 1092 | AV
H | 731100 | 5283 | 3033 | 632 | 2455 5337 | 7400 | 2063 | PK
H | 731100 | 4384 | 3033 | 632 | 2455 4438 | 5400 | 962 | AV
H | 974800 | 5090 | 3085 | 7.45 | 24.69 5219 | 7400 | 2181 | PK
H | 974800 | 4343 | 3085 | 745 | 2469 4472 | 5400 | 928 | AV
H | 1218500 | 5055 | 31.02 | 899 | 2557 5409 | 7400 | 1991 | PK
H | 1218500 | 4340 | 3102 | 899 | 2557 4694 | 5400 | 706 | AV

N
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Frequency Metgr Pre.—_amp Cable | Antenna | Emission Limits Margin | Detect
Polar Reading lifier Loss Factor Level or
B hzy | @euv) | @) | @B) | @B) | (dBuvim) (dﬁ]”)'w dB) | Type
High Channel:2452MHz
Vv 4904.00 50.63 30.55 5.77 24.66 50.51 74.00 -23.49 PK
\Y 4904.00 43.33 30.55 5.77 24.66 43.21 54.00 -10.79 AV
Vv 7356.00 53.83 30.33 6.32 2455 54.37 74.00 -19.63 PK
Vv 7356.00 43.43 30.33 6.32 2455 43.97 54.00 -10.03 AV
Vv 9808.00 50.36 30.85 7.45 24.69 51.65 74.00 -22.35 PK
Vv 9808.00 43.48 30.85 7.45 24.69 4477 54.00 -9.23 AV
\Y, 12260.00 50.74 31.02 8.99 25.57 54.28 74.00 -19.72 PK
\Y, 12260.00 43.39 31.02 8.99 25.57 46.93 54.00 -7.07 AV
H 4904.00 53.36 30.55 5.77 24.66 53.24 74.00 -20.76 PK
H 4904.00 43.33 30.55 5.77 24.66 43.21 54.00 -10.79 AV
H 7356.00 54.23 30.33 6.32 24.55 54.77 74.00 -19.23 PK
H 7356.00 43.69 30.33 6.32 24.55 44.23 54.00 -9.77 AV
H 9808.00 53.94 30.85 7.45 24.69 55.23 74.00 -18.77 PK
H 9808.00 43.39 30.85 7.45 24.69 44.68 54.00 -9.32 AV
H 12260.00 53.25 31.02 8.99 2557 56.79 74.00 -17.21 PK
H 12260.00 43.11 31.02 8.99 2557 46.65 54.00 -7.35 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.
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5.RADIATED BAND EMISSIONMEASUREMENT

5.1 TEST REQUIREMENT:

Test Requirement: FCC Part15 C Section 15.209 and 15.205
Test Method: ANSI C63.10: 2013
Test Frequency Range: All of the restrict bands were tested, only the worst band’s (2310MHz to

2500MHz) data was showed.

Test site: Measurement Distance: 3m

Receiver setup: Frequency Detector RBW VBW Value
Above Peak 1MHz 3MHz Peak
1GHz Average 1MHz 3MHz Average

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Class B (dBuV/m) (at 3M)
FREQUENCY (MHz)
PEAK AVERAGE
Above 1000 74 54
Notes:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

5.2 TEST PROCEDURE
Above 1GHz test procedure as below:

a.

b.

C.

1. The EUT was placed on the top of a rotating table 1.5 meters above the ground at a 3 meter camber.
The table was rotated 360 degrees to determine the position of the highest radiation.

The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the
top of a variable-height antenna tower.

The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned

to heights from 1 meter to 4 meters and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum Hold

Mode.

. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing could

bestopped and the peak values of the EUT would be reported. Otherwise the emissions that did not
have 10dBmargin would be re-tested one by one using peak, quasi-peak or average method as
specified and then reportedin a data sheet.

. Test the EUT in the lowest channel,the Highest channel

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

5.3 DEVIATION FROM TEST STANDARD
No deviation
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5.4 TEST SETUP

Radiated Emission Test-Up Frequency Above 1GHz

A
Ant.feed |
point i
« el
; Im
EUT -
............... 1-4m
Turn Tahle
T '/’
1.5m
A_
Ground Plane
Receiver | % Amp.

5.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special operating
condition is specified in the follows during the testing.
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5.6 TEST RESULT

Meter Pre- Cable | Antenna | Emission | Limit Marain Dete
Reading | amplifier | Loss | Factor level (dBu ( dB?) ctor | Result
(dBuV) (dB) (dB) (dB/m) | (dBuV/m) | V/m) Type

Polar | Frequency
(H/V) (MHz)

LowChannel 2412MHz

H 2390.00 | 53.94 | 3022 | 4.85 | 23.98 5255 | 74.00 | -21.45 | PK | PASS
H 2390.00 | 4426 | 3022 | 4.85 | 23.98 4287 | 5400 | 1113 | AV | PASS
H 2400.00 | 5423 | 3022 | 4.85 | 23.98 52.84 | 7400 | 21.16 | PK | PASS
H 2400.00 | 4448 | 3022 | 4.85 | 23.98 43.09 |54.00 | 1091 | AV | PASS
Vv 2390.00 | 5460 | 3022 | 4.85 | 23.98 5321 | 74.00 | 20.79 | PK | PASS
Vv 2390.00 | 4455 | 3022 | 4.85 | 23.98 4316 | 54.00 | -10.84 | AV | PASS
Vv 2400.00 | 53.67 | 3022 | 485 | 23.98 5228 | 74.00 | 2172 | PK | PASS
AS,\'ISTOA Y, 240000 | 4438 | 3022 | 485 | 2398 4299 |5400] -11.01 | AV | Pass

802.11b HighChannel 2462MHz

H 2483.50 54.30 30.22 4.85 23.98 52.91 74.00 | -21.09 PK PASS
H 2483.50 44.10 30.22 4.85 23.98 42.71 54.00 | -11.29 AV PASS
H 2500.00 54.71 30.22 4.85 23.98 53.32 74.00 | -20.68 PK PASS
H 2500.00 44.85 30.22 4.85 23.98 43.46 54.00 | -10.54 AV PASS
Y, 2483.50 54.92 30.22 4.85 23.98 53.53 74.00 | -20.47 PK PASS
vV 2483.50 44.03 30.22 4.85 23.98 42.64 54.00 | -11.36 AV PASS
vV 2500.00 54.33 30.22 4.85 23.98 52.94 74.00 | -21.06 PK PASS
Y, 2500.00 44.27 30.22 4.85 23.98 42.88 54.00 | -11.12 AV PASS
LowChannel 2412MHz
H 2390.00 54.71 30.22 4.85 23.98 53.32 74.00 | -20.68 PK PASS
H 2390.00 44 .49 30.22 4.85 23.98 43.10 54.00 | -10.90 AV PASS
H 2400.00 53.51 30.22 4.85 23.98 52.12 74.00 | -21.88 PK PASS
H 2400.00 44.79 30.22 4.85 23.98 43.40 54.00 | -10.60 AV PASS
Vv 2390.00 53.22 30.22 4.85 23.98 51.83 74.00 | -22.17 PK PASS
Vv 2390.00 44 .45 30.22 4.85 23.98 43.06 54.00 | -10.94 AV PASS
Vv 2400.00 54.31 30.22 4.85 23.98 52.92 74.00 | -21.08 PK PASS
SISO Vv 2400.00 44.77 30.22 4.85 23.98 43.38 54.00 | -10.62 AV PASS

ANT B

802.11b High Channel 2462MHz

2483.50 54.39 30.22 4.85 23.98 53.00 74.00 | -21.00 PK PASS

2483.50 44.91 30.22 4.85 23.98 43.52 54.00 | -10.48 AV PASS

2500.00 53.28 30.22 4.85 23.98 51.89 74.00 | -22.11 PK PASS

2500.00 44.09 30.22 4.85 23.98 42.70 54.00 | -11.30 AV PASS

2483.50 54.41 30.22 4.85 23.98 53.02 74.00 | -20.98 PK PASS

2483.50 44.28 30.22 4.85 23.98 42.89 54.00 | -11.11 AV PASS

2500.00 54.71 30.22 4.85 23.98 53.32 74.00 | -20.68 PK PASS

< K< K<|IK<|ZT|ZT[ZT|T

2500.00 44.34 30.22 4.85 23.98 42.95 54.00 | -11.05 AV PASS

Remark:
Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier, Margin= Emission Level - Limit.
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Polar | Frequency Metgr Pre.—l Cable | Antenna | Emission | Limit Margin Dete
(HIV) (MH2) Reading | amplifier | Loss | Factor level (dBu (dB) ctor | Result

(dBuV) (dB) (dB) (dB/m) | (dBuV/m) [ V/m) Type

LowChannel 2412MHz

H 2390.00 53.67 30.22 4.85 23.98 52.28 74.00 | -21.72 PK PASS
H 2390.00 44 .42 30.22 4.85 23.98 43.03 54.00 | -10.97 AV PASS
H 2400.00 54.91 30.22 4.85 23.98 53.52 74.00 | -20.48 PK PASS
H 2400.00 4415 30.22 4.85 23.98 42.76 54.00 | -11.24 AV PASS
Y 2390.00 54.07 30.22 4.85 23.98 52.68 74.00 | -21.32 PK PASS
Vv 2390.00 44.80 30.22 4.85 23.98 43.41 54.00 | -10.59 AV PASS
\% 2400.00 53.01 30.22 4.85 23.98 51.62 74.00 | -22.38 PK PASS
ASI\|I§I'OA \ 2400.00 44.54 30.22 4.85 23.98 43.15 54.00 | -10.85 AV PASS

802.11g HighChannel 2462MHz

H 248350 | 5423 | 3022 | 485 | 23.98 5284 | 74.00 | 21.16 | PK | PASS
H 248350 | 4424 | 3022 | 485 | 23.98 4285 | 54.00 | 1115 | AV | PASS
H 2500.00 | 5320 | 3022 | 485 | 23.98 51.81 | 74.00 | 2219 | PK | PASS
H 2500.00 | 4417 | 3022 | 485 | 23.98 4278 | 5400 | 1122 | AV | PAss
Vv 248350 | 54.71 3022 | 485 | 23.98 53.32 | 74.00 | 2068 | PK | PASS
Vv 248350 | 4496 | 3022 | 485 | 23.98 4357 | 54.00 | 1043 | AV | PASS
Vv 2500.00 | 53.06 | 3022 | 4.85 | 23.98 51.67 | 74.00 | 22.33 | PK | PASS
Vv 2500.00 | 4420 | 3022 | 485 | 23.98 4281 | 5400 | 1119 | AV | PAss
LowChannel 2412MHz
H 2390.00 | 53.21 3022 | 485 | 23.98 51.82 | 74.00 | 2218 | PK | PASS
H 2390.00 | 4483 | 3022 | 485 | 23.98 4344 | 54.00 | 1056 | AV | PASS
H 2400.00 | 5395 | 3022 | 485 | 23.98 5256 | 74.00 | 2144 | PK | PASS
H 2400.00 | 4464 | 3022 | 485 | 23.98 4325 | 54.00 | 1075 | AV | PASS
Vv 2390.00 | 5462 | 3022 | 485 | 23.98 5323 | 74.00 | 20.77 | PK | PASS
Vv 2390.00 | 4433 | 3022 | 485 | 23.98 4294 | 5400 | -11.06 | AV | PASS
Vv 2400.00 | 5378 | 3022 | 485 | 23.98 5239 | 74.00 | 2161 | PK | PASS
/S\'lsT% Vv 2400.00 | 44.71 3022 | 485 | 23.98 4332 | 5400 ]| -1068 | AV | PASS

802.11g High Channel 2462MHz
2483.50 53.78 30.22 4.85 23.98 52.39 74.00 | -21.61 PK PASS

2483.50 44.62 30.22 4.85 23.98 43.23 54.00 | -10.77 AV PASS

2500.00 54.86 30.22 4.85 23.98 53.47 74.00 | -20.53 PK PASS

2500.00 44.76 30.22 4.85 23.98 43.37 54.00 | -10.63 AV PASS

2483.50 54.10 30.22 4.85 23.98 52.71 74.00 | -21.29 PK PASS

2483.50 44.72 30.22 4.85 23.98 43.33 54.00 | -10.67 AV PASS

2500.00 53.58 30.22 4.85 23.98 52.19 74.00 | -21.81 PK PASS

I <[ K| K<|T|T|T|T

2500.00 44.88 30.22 4.85 23.98 43.49 54.00 | -10.51 AV PASS

Remark:
Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier, Margin= Emission Level - Limit.
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Polar | Frequency Metgr Pre.—. Cable | Antenna | Emission | Limit Margin Dete
(HIV) (MHz) Reading | amplifier | Loss | Factor level (dBu (dB) ctor | Result

(dBuV) (dB) (dB) (dB/m) | (dBuV/m) | V/m) Type

LowChannel 2412MHz

H 2390.00 53.78 30.22 4.85 23.98 52.39 74.00 | -21.61 PK PASS
H 2390.00 44.39 30.22 4.85 23.98 43.00 54.00 | -11.00 AV PASS
H 2400.00 53.93 30.22 4.85 23.98 52.54 74.00 | -21.46 PK PASS
H 2400.00 44 .97 30.22 4.85 23.98 43.58 54.00 | -10.42 AV PASS
Y 2390.00 54.53 30.22 4.85 23.98 53.14 74.00 | -20.86 PK PASS
Vv 2390.00 44.08 30.22 4.85 23.98 42.69 54.00 | -11.31 AV PASS
\% 2400.00 53.63 30.22 4.85 23.98 52.24 74.00 | -21.76 PK PASS
ASI\|I§I'OA \ 2400.00 44.63 30.22 4.85 23.98 43.24 54.00 | -10.76 AV PASS

802.11n20 HighChannel 2462MHz

H 248350 | 5319 | 3022 | 485 | 23.98 51.80 | 74.00 | 2220 | PK | PASS
H 248350 | 4422 | 3022 | 485 | 23.98 4283 | 54.00 | 1117 | AV | PASS
H 2500.00 | 5428 | 3022 | 485 | 23.98 52.89 | 74.00 | 2111 | PK | PASS
H 2500.00 | 44.21 3022 | 485 | 23.98 4282 | 54.00 | 1118 | AV | PASS
Vv 248350 | 5310 | 3022 | 485 | 23.98 51.71 | 74.00 | 2229 | PK | PASS
Vv 248350 | 44.31 3022 | 485 | 23.98 4292 | 54.00 | -11.08 | AV | PASS
Vv 2500.00 | 5495 | 3022 | 4.85 | 23.98 5356 | 74.00 | 20.44 | PK | PASS
Vv 2500.00 | 4454 | 3022 | 485 | 23.98 4315 | 5400 | -10.85 | AV | PASS
LowChannel 2412MHz
H 2390.00 | 54.88 | 3022 | 485 | 23.98 53.49 | 74.00 | 2051 | PK | PASS
H 2390.00 | 4413 | 3022 | 485 | 23.98 4274 | 5400 | 1126 | AV | PASS
H 2400.00 | 5477 | 3022 | 485 | 23.98 5338 | 74.00 | 20.62 | PK | PASS
H 2400.00 | 4453 | 3022 | 485 | 23.98 4314 | 54.00 | -10.86 | AV | PASS
Vv 2390.00 | 5426 | 3022 | 485 | 23.98 5287 | 74.00 | 2113 | PK | PASS
Vv 2390.00 | 4442 | 3022 | 485 | 23.98 43.03 | 54.00 | 1097 | AV | PASS
Vv 2400.00 | 53.38 | 3022 | 4.85 | 23.98 51.99 | 74.00 | 22.01 | PK | PASS
/S\'lsToA Vv 2400.00 | 4406 | 3022 | 485 | 23.98 4267 | 54.00 | 1133 | AV | PASS

802.11ax20 High Channel 2462MHz

2483.50 54.04 30.22 4.85 23.98 52.65 74.00 | -21.35 PK PASS

2483.50 44.29 30.22 4.85 23.98 42.90 54.00 | -11.10 AV PASS

2500.00 54.11 30.22 4.85 23.98 52.72 74.00 | -21.28 PK PASS

2500.00 44 .37 30.22 4.85 23.98 42.98 54.00 | -11.02 AV PASS

2483.50 54.58 30.22 4.85 23.98 53.19 74.00 | -20.81 PK PASS

2483.50 44.16 30.22 4.85 23.98 42.77 54.00 | -11.23 AV PASS

2500.00 53.29 30.22 4.85 23.98 51.90 74.00 | -22.10 PK PASS

<[ K| K|<|[T|T|T|T

2500.00 44.67 30.22 4.85 23.98 43.28 54.00 | -10.72 AV PASS

Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier, Margin= Emission Level - Limit.
2. Both ANT A and ANT B passed the test, the test data shows only the worst case SISO ANT A.
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Polar | Frequency Metgr Pre.—. Cable | Antenna | Emission | Limit Margin Dete
(HIV) (MHz) Reading | amplifier | Loss | Factor level (dBu (dB) ctor | Result

(dBuV) (dB) (dB) (dB/m) | (dBuV/m) | V/m) Type

LowChannel 2412MHz

H 2390.00 54.18 30.22 4.85 23.98 52.79 74.00 | -21.21 PK PASS
H 2390.00 44.71 30.22 4.85 23.98 43.32 54.00 | -10.68 AV PASS
H 2400.00 54.31 30.22 4.85 23.98 52.92 74.00 | -21.08 PK PASS
H 2400.00 44.59 30.22 4.85 23.98 43.20 54.00 | -10.80 AV PASS
Y 2390.00 54.38 30.22 4.85 23.98 52.99 74.00 | -21.01 PK PASS
Vv 2390.00 4410 30.22 4.85 23.98 42.71 54.00 | -11.29 AV PASS
\% 2400.00 54.88 30.22 4.85 23.98 53.49 74.00 | -20.51 PK PASS
MIMO A+B \ 2400.00 44.18 30.22 4.85 23.98 42.79 54.00 | -11.21 AV PASS

802.11n20 HighChannel 2462MHz

H 2483.50 54.34 30.22 4.85 23.98 52.95 74.00 | -21.05 PK PASS
H 2483.50 44.97 30.22 4.85 23.98 43.58 54.00 | -10.42 AV PASS
H 2500.00 54.13 30.22 4.85 23.98 52.74 74.00 | -21.26 PK PASS
H 2500.00 44.62 30.22 4.85 23.98 43.23 54.00 | -10.77 AV PASS
Vv 2483.50 53.76 30.22 4.85 23.98 52.37 74.00 | -21.63 PK PASS
Vv 2483.50 44 .27 30.22 4.85 23.98 42.88 54.00 | -11.12 AV PASS
Vv 2500.00 54.57 30.22 4.85 23.98 53.18 74.00 | -20.82 PK PASS
Vv 2500.00 44.90 30.22 4.85 23.98 43.51 54.00 | -10.49 AV PASS
LowChannel 2412MHz
H 2390.00 53.54 30.22 4.85 23.98 52.15 74.00 | -21.85 PK PASS
H 2390.00 44.23 30.22 4.85 23.98 42.84 54.00 | -11.16 AV PASS
H 2400.00 53.65 30.22 4.85 23.98 52.26 74.00 | -21.74 PK PASS
H 2400.00 44 .47 30.22 4.85 23.98 43.08 54.00 | -10.92 AV PASS
\Y, 2390.00 53.62 30.22 4.85 23.98 52.23 74.00 | -21.77 PK PASS
V 2390.00 44 .47 30.22 4.85 23.98 43.08 54.00 | -10.92 AV PASS
Vv 2400.00 54.55 30.22 4.85 23.98 53.16 74.00 | -20.84 PK PASS
MIMO A+B Vv 2400.00 44.86 30.22 4.85 23.98 43.47 54.00 | -10.53 AV PASS

802.11ax20 High Channel 2462MHz

2483.50 54.03 30.22 4.85 23.98 52.64 74.00 | -21.36 PK PASS

2483.50 44.78 30.22 4.85 23.98 43.39 54.00 | -10.61 AV PASS

2500.00 54.02 30.22 4.85 23.98 52.63 74.00 | -21.37 PK PASS

2500.00 44.66 30.22 4.85 23.98 43.27 54.00 | -10.73 AV PASS

2483.50 54.42 30.22 4.85 23.98 53.03 74.00 | -20.97 PK PASS

2483.50 44.78 30.22 4.85 23.98 43.39 54.00 | -10.61 AV PASS

2500.00 53.27 30.22 4.85 23.98 51.88 74.00 | -22.12 PK PASS

<[ K| K|<|[T|T|T|T

2500.00 44.60 30.22 4.85 23.98 43.21 54.00 | -10.79 AV PASS

Remark:
Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier, Margin= Emission Level - Limit.
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Polar | Frequency Metgr Pre.—. Cable | Antenna | Emission | Limit Margin Dete
(HIV) (MHz) Reading | amplifier | Loss | Factor level (dBu (dB) ctor | Result

(dBuV) (dB) (dB) (dB/m) | (dBuV/m) | V/m) Type

LowChannel 2412MHz

H 2390.00 53.80 30.22 4.85 23.98 52.41 74.00 | -21.59 PK PASS
H 2390.00 44.34 30.22 4.85 23.98 42.95 54.00 | -11.05 AV PASS
H 2400.00 54.29 30.22 4.85 23.98 52.90 74.00 | -21.10 PK PASS
H 2400.00 4472 30.22 4.85 23.98 43.33 54.00 | -10.67 AV PASS
Y 2390.00 53.34 30.22 4.85 23.98 51.95 74.00 | -22.05 PK PASS
Vv 2390.00 4410 30.22 4.85 23.98 42.71 54.00 | -11.29 AV PASS
\% 2400.00 54.99 30.22 4.85 23.98 53.60 74.00 | -20.40 PK PASS
ASI\|I§I'OA \ 2400.00 44.62 30.22 4.85 23.98 43.23 54.00 | -10.77 AV PASS

802.11n40 HighChannel 2462MHz

H 248350 | 53.03 | 3022 | 485 | 23.98 51.64 | 74.00 | 22.36 | PK | PASS
H 248350 | 4424 | 3022 | 485 | 23.98 4285 | 54.00 | -11.15 | AV | PASS
H 2500.00 | 53.15 | 3022 | 4.85 | 23.98 51.76 | 74.00 | 2224 | PK | PASS
H 2500.00 | 4494 | 3022 | 485 | 23.98 4355 | 54.00 | -10.45 | AV | PASS
Vv 248350 | 5325 | 3022 | 485 | 23.98 51.86 | 74.00 | 2214 | PK | PASS
Vv 248350 | 4458 | 3022 | 485 | 23.98 4319 | 54.00 | -10.81 | AV | PASS
Vv 2500.00 | 5413 | 3022 | 485 | 23.98 5274 | 74.00 | 2126 | PK | PASS
Vv 2500.00 | 4427 | 3022 | 485 | 23.98 4288 | 5400 | 1112 | AV | PASS
LowChannel 2412MHz
H 2390.00 | 5352 | 3022 | 485 | 23.98 5213 | 74.00 | 21.87 | PK | PASS
H 2390.00 | 4435 | 3022 | 485 | 23.98 4296 | 54.00 | -11.04 | AV | PASS
H 2400.00 | 5473 | 3022 | 485 | 23.98 5334 | 74.00 | 20.66 | PK | PASS
H 2400.00 | 4465 | 3022 | 485 | 23.98 4326 | 54.00 | -10.74 | AV | PASS
Vv 2390.00 | 5319 | 3022 | 485 | 23.98 51.80 | 74.00 | 2220 | PK | PASS
Vv 2390.00 | 4475 | 3022 | 485 | 23.98 4336 | 54.00 | -10.64 | AV | PASS
Vv 2400.00 | 5323 | 3022 | 485 | 23.98 51.84 | 74.00 | 2216 | PK | PASS
/S\'lsToA Vv 2400.00 | 4487 | 3022 | 485 | 2398 4348 | 54.00 | 1052 | AV | PASS

802.11ax40 High Channel 2462MHz

2483.50 54.97 30.22 4.85 23.98 53.58 74.00 | -20.42 PK PASS

2483.50 44.74 30.22 4.85 23.98 43.35 54.00 | -10.65 AV PASS

2500.00 54.52 30.22 4.85 23.98 53.13 74.00 | -20.87 PK PASS

2500.00 44.30 30.22 4.85 23.98 42.91 54.00 | -11.09 AV PASS

2483.50 54.89 30.22 4.85 23.98 53.50 74.00 | -20.50 PK PASS

2483.50 44.69 30.22 4.85 23.98 43.30 54.00 | -10.70 AV PASS

2500.00 54.78 30.22 4.85 23.98 53.39 74.00 | -20.61 PK PASS

<[ K| K|<|[T|T|T|T

2500.00 44.61 30.22 4.85 23.98 43.22 54.00 | -10.78 AV PASS

Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier, Margin= Emission Level - Limit.
2. Both ANT A and ANT B passed the test, the test data shows only the worst case SISO ANT A.




Project No.: ZKT-24110414621E-3
Page 53 of 109

Polar | Frequency Metgr Pre.—. Cable | Antenna | Emission | Limit Margin Dete
(HIV) (MHz) Reading | amplifier | Loss | Factor level (dBu (dB) ctor | Result

(dBuV) (dB) (dB) (dB/m) | (dBuV/m) | V/m) Type

LowChannel 2412MHz

H 2390.00 53.29 30.22 4.85 23.98 51.90 74.00 | -22.10 PK PASS
H 2390.00 4412 30.22 4.85 23.98 42.73 54.00 | -11.27 AV PASS
H 2400.00 54.62 30.22 4.85 23.98 53.23 74.00 | -20.77 PK PASS
H 2400.00 44.24 30.22 4.85 23.98 42.85 54.00 | -11.15 AV PASS
Y 2390.00 54.05 30.22 4.85 23.98 52.66 74.00 | -21.34 PK PASS
Vv 2390.00 44 .42 30.22 4.85 23.98 43.03 54.00 | -10.97 AV PASS
\% 2400.00 54.74 30.22 4.85 23.98 53.35 74.00 | -20.65 PK PASS
MIMO A+B \ 2400.00 4417 30.22 4.85 23.98 42.78 54.00 | -11.22 AV PASS

802.11n40 HighChannel 2462MHz

H 2483.50 53.86 30.22 4.85 23.98 52.47 74.00 | -21.53 PK PASS
H 2483.50 44.06 30.22 4.85 23.98 42.67 54.00 | -11.33 AV PASS
H 2500.00 53.01 30.22 4.85 23.98 51.62 74.00 | -22.38 PK PASS
H 2500.00 44 .91 30.22 4.85 23.98 43.52 54.00 | -10.48 AV PASS
Vv 2483.50 53.17 30.22 4.85 23.98 51.78 74.00 | -22.22 PK PASS
Vv 2483.50 44.76 30.22 4.85 23.98 43.37 54.00 | -10.63 AV PASS
Vv 2500.00 54.96 30.22 4.85 23.98 53.57 74.00 | -20.43 PK PASS
Vv 2500.00 44.42 30.22 4.85 23.98 43.03 54.00 | -10.97 AV PASS
LowChannel 2412MHz
H 2390.00 53.44 30.22 4.85 23.98 52.05 74.00 | -21.95 PK PASS
H 2390.00 44.41 30.22 4.85 23.98 43.02 54.00 | -10.98 AV PASS
H 2400.00 53.16 30.22 4.85 23.98 51.77 74.00 | -22.23 PK PASS
H 2400.00 44.38 30.22 4.85 23.98 42.99 54.00 | -11.01 AV PASS
\Y, 2390.00 54.95 30.22 4.85 23.98 53.56 74.00 | -20.44 PK PASS
V 2390.00 44.37 30.22 4.85 23.98 42.98 54.00 | -11.02 AV PASS
Vv 2400.00 54.41 30.22 4.85 23.98 53.02 74.00 | -20.98 PK PASS
MIMO A+B Vv 2400.00 44.53 30.22 4.85 23.98 43.14 54.00 | -10.86 AV PASS

802.11ax40 High Channel 2462MHz

2483.50 53.70 30.22 4.85 23.98 52.31 74.00 | -21.69 PK PASS

2483.50 44.70 30.22 4.85 23.98 43.31 54.00 | -10.69 AV PASS

2500.00 53.35 30.22 4.85 23.98 51.96 74.00 | -22.04 PK PASS

2500.00 44 .37 30.22 4.85 23.98 42.98 54.00 | -11.02 AV PASS

2483.50 53.27 30.22 4.85 23.98 51.88 74.00 | -22.12 PK PASS

2483.50 44.72 30.22 4.85 23.98 43.33 54.00 | -10.67 AV PASS

2500.00 54.40 30.22 4.85 23.98 53.01 74.00 | -20.99 PK PASS

<[ K| K|<|[T|T|T|T

2500.00 44.43 30.22 4.85 23.98 43.04 54.00 | -10.96 AV PASS

Remark:
Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier, Margin= Emission Level - Limit.
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6.POWER SPECTRAL DENSITY TEST

Test Requirement: FCC Part15 C Section 15.247 (e)

Test Method: ANSI C63.10:2013 and KDB558074 DO1DTS Meas Guidancev05r02

6.1 APPLIED PROCEDURES / LIMIT

FCC Part15 (15.247) , Subpart C

Section Test Item Limit Frequency Range Result
(MHz)
15.247 Power Spectral Density 8dBm/3kHz 2400-2483.5 PASS
6.2 TEST PROCEDURE

. Set analyzer center frequency to DTS channel center frequency.
. Set the span to 1.5 times the DTS bandwidth.

. Set the RBW to: 3 kHz < RBW < 100 kHz.

. Set the VBW = 3 x RBW.

. Detector = peak.

. Sweep time = auto couple.

. Trace mode = max hold.

. Allow trace to fully stabilize.

. Use the peak marker function to determine the maximum amplitude level within the RBW.

= ©O© 00 N O o b W0 N -

0. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

6.3 DEVIATION FROM STANDARD
No deviation.

6.4 TEST SETUP

EUT SPECTRUM
ANALYZER

6.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.1 Unless otherwise a special operating
condition is specified in the follows during the testing.
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6.6 TEST RESULT
Temperature : 26°C Relative Humidity : |54%
Pressure : 101kPa Test Voltage : DC 3.85V
Test Mode Antenna Frequency POWSQSSF;;CM' Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -8.959
SISO ANT A 2437 -10.051 8 PASS
2462 -8.127
802.11b
2412 -5.908
SISO ANT B 2437 -4.913 8 PASS
2462 -4.535
2412 -11.750
SISO ANT A 2437 -11.774 8 PASS
2462 -10.399
802.11g
2412 -7.531
SISO ANT B 2437 -7.738 8 PASS
2462 -8.968
2412 -12.251
SISO ANT A 2437 -13.241 8 PASS
2462 -12.265
2412 -8.887
802.11n20 SISO ANT B 2437 -9.555 8 PASS
2462 -9.820
2412 -7.241
MIMO A+B 2437 -8.008 8 PASS
2462 -7.862
2422 -14.936
802.11n40 SISO ANT A 2437 -16.159 8 PASS
2452 -14.536

N
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2422 -12.394

SISO ANT B 2437 -13.282 PASS
2452 -12.222
2422 -10.471

MIMO A+B 2437 -11.476 PASS
2452 -10.216
2412 -12.146

SISO ANT A 2437 -12.598 PASS
2462 -12.603
2412 -8.073

802.11ax20 SISO ANT B 2437 -10.217 PASS
2462 -9.841
2412 -6.638

MIMO A+B 2437 -8.236 PASS
2462 -7.996
2422 -14.054

SISO ANT A 2437 -16.122 PASS
2452 -15.354
2422 -11.788

802.11ax40 SISO ANT B 2437 -12.375 PASS
2452 -12.469
2422 -9.765

MIMO A+B 2437 -10.846 PASS
2452 -10.666

N
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SISO ANT A - 802.11g SISO ANT B - 802.11g
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SISO ANT B - 802.11n2
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SISO ANT A - 802.11n40 SISO ANT A - 802.11n40
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SISO ANT B - 802.11ax20
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7. 6DB BANDWIDTH

Test Requirement: FCC Part15 C Section 15.247 (a)(2)

Test Method: ANSI C63.10:2013 and KDB558074 DO1DTS Meas Guidancev05r02

7.1 APPLIED PROCEDURES / LIMIT

FCC Part15 (15.247) , Subpart C

Frequency Range
Section Test Item Limit Result
(MHz)
>= 500KHz
15.247(a)(2) Bandwidth 2400-2483.5 PASS
(6dB bandwidth)

7.2 TEST PROCEDURE

. Set RBW = 100 kHz.

. Set the video bandwidth (VBW) = 3 xRBW.
. Detector = Peak.

. Trace mode = max hold.

. Sweep = auto couple.

. Allow the trace to stabilize.

N OO gk~ WN -

. Measure the maximum width of the emission that is constrained by the frequencies associated with the
two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the

maximum level measured in the fundamental emission.

7.3 DEVIATION FROM STANDARD

No deviation.

7.4 TEST SETUP

EUT SPECTRUM
ANALYZER

7.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.
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7.6 TEST RESULT
Temperature : 26C Relative Humidity :  |54%
Pressure : 101kPa Test Voltage DC 3.85V
Frequency 6dB Bandwidth Limit
Test Mode Antenna Result
(MHz) (MHz) (kHz)
2412 7.601
SISO ANT A 2437 8.058 >500 PASS
2462 7.345
802.11b
2412 7.872
SISO ANT B 2437 8.060 >500 PASS
2462 7.762
2412 16.01
SISO ANT A 2437 16.41 >500 PASS
2462 15.69
802.11g
2412 16.25
SISO ANT B 2437 16.37 >500 PASS
2462 16.32
2412 17.65
SISO ANT A 2437 17.73 >500 PASS
2462 17.32
802.11n20
2412 17.72
SISO ANT B 2437 17.73 >500 PASS
2462 17.70
2422 34.93
SISO ANT A 2437 36.43 >500 PASS
2452 35.45
802.11n40
2422 35.68
SISO ANT B 2437 36.30 >500 PASS
2452 35.64
2412 16.07
802.11ax20 SISO ANT A 2437 18.91 >500 PASS
2462 17.04

N
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2412 18.63

SISO ANT B 2437 18.81 >500 PASS
2462 18.66
2422 37.01

SISO ANT A 2437 37.92 >500 PASS
2452 35.94

802.11ax40

2422 37.75

SISO ANT B 2437 37.36 >500 PASS
2452 37.10




SISO ANTA -

per———

‘Center Freq 2.412000000 GHz

Ref Offset 2.37 dB
Refl 22.37 dBm

Q—.mw"'ﬁ‘r?'

Center 2.412 GHz
#Res BW 100 kHz

Center Freg; 2
Trig: Free Run
ahtten: 30 dB

#VEW 300 kHz

6dB Bandwidth

Lowest channel

Ref Offset 2.37 dB
Ref 22.37 dBm

o

Center 2412 GHz
#Res BWW 100 KHz

Span 30 MHz;
Sweep 3.333 ms;
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SISO ANT B - 802.11b

Camter Freq: .41 2000000 GHz
Trige Free Run Awg|Hold: 100100
ahtten: J0 0B

Mkr3 2.415867 GH

1.2008 dBm)

Span 30 MHz;

HVEW 300 kHz Sweep 3.333 me

Occupled Bandwidth

12.484 MHz
89.300 kHz
7.601 MHz

Transmit Freq Error
% dB Bandwidth

[ T—
‘Center Freq 2.437000000 GHz
Ref Offset 2,35 dB

Ref 22.36 dBm

ot

e --"'v-\.u_‘i_ﬁﬁ?.’.

Center 2.437 GHz
#Res BW 100 kHz

A=t

Total Power 20.9 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Contar Fraq: 2437000
Trig: Free Rum
#htten: 30 0B

; Pt T
P Vi e
W

#VEW 300 kHz

Occupled Bandwidth

Total Power 24.0 dBm

12.935 MHz

Transmit Freq Emor
% dB Bandwidth

Ref Offset 2,38 dB
Rel 22.36 dBm

Center 2437 GHz
#Res BW 100 KHz

Sweep 3.333 ms

31.407 kHz
7.872 MHz

% of OBW Power
x dB

59.00 %
-6.00 dB

Canter Freq: 243700000 2

Trig: Free Run ogHoid: 100400

ahtten: J0 0B 3

Mkr3 2.441008 GH
1.3822 dBm)

Span 30 MHz;

HVEW 300 kHz Sweep 3.333 me

Occupled Bandwidth

13.411 MHz
70.572 kHz
8.058 MHz

Transmit Freq Error
% dB Bandwidth

Total Power 19.8 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Genter Freq: 2
Trig: Fres Run
#Aiten: 30 dB

GHz
AvglHakd: 100100

Occupled Bandwidth

Total Power 23.9 dBm

13.088 MHz

Transmit Freq Emor
% dB Bandwidth

R

Radhio Device:

-22.296 kHz
8.060 MHz

% of OBW Power
x dB

59.00 %
-6.00 dB

Canter Freg: 2.
Trig: Free Run
#Adten: 30 dB

00000 Gz
Awg|Hald: 100100
Radio D

Ref Offget 2.33 dB
Refl 22.38 dBm

pie?

i,-.-,f”““"\'-w“

Center 2462 GHz
es BW 100 kHz

1
i 3
__._",.,“M...A-».‘. _,a""“"‘-'n.\.\ﬂ".ﬂ g

W

Mkr3 2.465388 GH

. 9 Rief Offset 2.38 dB
-2.0178 dBmy 2

Ref 22.38 dBm

M--tq'ﬁ_ul'?;

Span 30 MHz Center 2.462 GHz

Mkr3 2.485797 GH
1.1422 dBm)

Span 30 MHz;

#VEW 300 kHz Sweep 3.333 ms; #Res BW 100 kHz

#VEW 300 kHz

Sweep 3.333 ms

Occupled Bandwidth
13.091 MHz
-284.43 kHz
7.345 MHz

Transmit Freq Error
x dB Bandwidth

Total Power 20.9 dBm Occupled Bandwidth

Total Power

13.037 MHz

% of OBW Power
x dB

99.00 %
-65.00 dB

Transmit Freq Emer
x dB Bandwidth

-53.960 kHz
7.762 MHz

% of OBW Power
x dB

23.5 dBm

99.00 %
=6.00 dB:




Center Freg: 2412
Trig: Free Run
ahtten: 30 dB

Ref Offset 2.37 dB
Ref 22.37 dBm__ !
I 1

ol

i

4
=

P L

Center 2.412 GHz

*Res BW 100 kHz #VEW 300 kHz

;a:_\‘a_v,-w.ww.-_ﬂ. e e ST T R PSP |
il L3 ]
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SISO ANT B - 802.11g

Lowest channel

Ciemter Frea: 2.41 20000
Trige Free fun
ahtten: J0 0B

Ref Offset 2.37 dB
Refl 22.37 dBm _

2
ji-»-rm-'-
Al

et

Center 2412 GHz
#Res BWW 100 KHz

Sweep 3.333 ms

st tarnrie - o ot il
W

G
=0.10381 dBm

L

,'3

Span 30 MHz;
HVEW 300 KHx Sweep 3333 ms)

Total Power 23.1 dBm

Total Power 19.7 dBm

Occupled Bandwidth

16.306 MHz
5.856 kHz
16.01 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

Center Freq: 2437
Trig: Fres Run
#Aiten: 30 dB

Occupled Bandwidth

16.331 MHz
4.207 kHz
16.25 MHz

Transmit Freq Emor
% dB Bandwidth

Middle channel

(= Erysignt Spestmam unabyars - Cirupeed 0

Radio
Radio D

Mkr3 2.445200 GH Feef Offget 2.36 B

59.00 %
-6.00 dB

% of OBW Power
x dB

Ganter Freq: 2.43 Tk HRa
Trig: Free Run
#Adten: 30 dB Rasdio D
Mkr3 2.445176 GH
-0.18408 dBm)

Ref Offget 2.36 dB
Refl 22.56 dBnm__

1

" e

e et et et e e W e e e ek A4
\

,,wj

A

vt

Center 2437 GHz

es BW 100 kHz #VEW 300 kHz

-4.4606 dBm Rel #2.36 dBm

13

'l
| .

i

Center 2.437 GHz

Span 30 MHz;
#Res BW 100 kHz

Sweep 3.333 ms)

oo e e, l.wM,J\M"m"ﬂK\‘\'J"‘A!
1l LY

13

Span 30 MHz;
HVEW 300 KHZ Sweep 3333 ms)

Total Power 22.8 dBm

Total Power 18.9 dBm

Occupled Bandwidth

16.385 MHz
6,135 kHz
16.41 MHz

99.00 %
-65.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Freq:
Trig: Fros Run
#Aiten: 30 dB

3Hz
AvglHakd: 100100

Occupled Bandwidth

16.362 MHz
-8.631 kHz
16.37 MHz

Transmit Freq Emer
x dB Bandwidth

(= Erysignt Spestmam unabyars - Cirupeed 0

Radio Std:

Radio D

99.00 %
=6.00 dB:

% of OBW Power
x dB

Canter Freg: 2. Ra
Trig: Free Run
#Adten: 30 dB Rasdio Devi

Mkr3 2.470142 GH

Ref Offget 2.33 dB
Ref 22.38 dBm _

|

R e e T W LY Y P PO
{ ¥

e

Center 2462 GHz

es BW 100 kHz #VEW 300 kHz

Mkr3 2 3
Ref Dffget 2.38 dB
-3.2631 dBm i Rel 2;.‘;3 aE‘:n
1

. k2
il /’I.
=

IJ\" )
H\J_!‘.‘\.M"'“"-

"
o Z0=Y NVROIY

Center 2.462 GHz

Span 30 MHz;
#Res BW 100 kHz

Sweep 3.333 ms)

e ey IFMNMM‘M'-&M-U‘\M
i L 1

-1.2845 dBm,

"3
1N

W,

m""\*-a-w,q_.

Span 30 MHz;

#VEW 300 kHz Sweep 3.333 ms)

22.6 dBm

Occupled Bandwidth Total Power

16.331 MHz
-49.949 kHz
15.69 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

20.5 dBm

99.00 %
-65.00 dB

Occupled Bandwidth
16.342 MHz
-19.061 kHz
16.32 MHz

Transmit Freq Emer
x dB Bandwidth

Total Power

99.00 %
=6.00 dB:

% of OBW Power
x dB
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SISO ANT B - 802.11n20

Lowest channel

Center Freg: 2412
Trig: Free Run
ahtten: 30 dB
2420831 G
-4.3255 dBm|

Ref Offset 2.37 dB Mkr3
Rel 22.37 dBm
1

el ¥
Yt rmnhrvedptpnlea e A e
/ W

i

e

P
.a.v"‘“}

Span 30 MHz;

Center 2.412 GHz
Sweep 3.333 ms

*Res BW 100 kHz #VEW 300 kHz

Ciemter Frea: 2.41 20000
Trige Free fun
ahtten: J0 0B

Ref Offset2.37 dB
Rell 22.37 dBm

L2 G 3
:!'..Q\p,w‘-y‘w-,\uh'ﬂ"mmwarnw.l :.\w'ww.-‘:.ﬂ_w.wﬁ\*rﬁ\-rﬂ-?
{ [ 1

|

P {

Span 30 MHz;
Sweep 3.333 ms

Center 2412 GHz
#VBW 300 KHZ

#Res BIW 100 kHZ
Occupled Bandwidth

Total Power 22.3 dBm

Occupled Bandwidth Total Power 19.0 dBm
17.616 MHz
6.687 kHz

17.65 MHz

% of OBW Power 99.00 %

Transmit Freq Error
% dB Bandwidth

Center Freq: 2437
Trig: Fres Run
#Aiten: 30 dB

17.658 MHz

3.450 kHz
17.72 MHz

% of OBW Power 59.00 %

Transmit Freq Emor
% dB Bandwidth

Ganter Freq: 2.43 Tk HRa
Trig: Free Run

#Adten: 30 dB Rasdio D
Mir3 2. 445855 GH

Rief Dffget 2.36 dB

Ref Offget 2.36 dB
Refl 22.36 dBny

el

e e T T B e Rt e A
w

Al

|

o’
I o

Span 30 MHz;

Center 2437 GHz
Sweep 3.333 ms)

es BW 100 kHz #VEW 300 kHz

Ref 22.56 dBm

Span 30 MHz;

Center 2.437 GHz
Sweep 3333 ms

#Res BW 100 kHz
Occupled Bandwidth

#VEW 300 kHz

Total Power 21.9 dBm

Total Power 18.1 dBm

Occupled Bandwidth

17.692 MHz
1.013 kHz
17.73 MHz

% of OBW Power 99.00 %

Transmit Freq Error
x dB Bandwidth

Center Freq: Radia
Trig: Fros Run
#Aiten: 30 dB

3Hz
AvglHakd: 100100
Radio Device: BTS

Mkr3

2470613 GH

17.668 MHz

-T.707 kHz
17.73 MHz

% of OBW Power 99.00 %

Transmit Freq Emer
x dB Bandwidth

Ganter Freg: 2. Ra
Trig: Free Run
#Ehiten: 30 dB Radio Devi 5
Mkr3 2.470822 GH
Ref Offset 2.38 dB8 i
2 -1,7164 dBm

Ref Offset 2.38 dB
Ref 22.38 dBm " a ; o

(73
¥ | 2

[P AN AN AN M _.WJ"',W/J-‘\.'V\H\WJ-‘WU\M'-.\N\-\!\

5
A *,
. 1"
o =

i i

Center 2462 GHz

es BW 100 kHz #VEW 300 kHz

-5.8584 dBm

Span 30 MHz;
Sweep 3.333 ms

Ref 22.38 dBm

| At 1

42 3

f e R AT s e aat -‘f‘W-‘\VM\M'NV‘.

{ f

s F Ilh
.

Span 30 MHz;

Center 2.462 GHz
Sweep 3333 ms

#Res BW 100 kHz #VEW 300 kHz

Total Power 21.9 dBm

Occupled Bandwidth Total Power 18.8 dBm
17.662 MHz
-46.960 kHz

17.32 MHz

99.00 %
-65.00 dB

% of OBW Power

Transmit Freq Error
x dB

x dB Bandwidth

Occupled Bandwidth
17.657 MHz

-26.050 kHz
17.70 MHz

99.00 %
=6.00 dB:

% of OBW Power

Transmit Freq Emer
x dB

x dB Bandwidth
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SISO ANT B -

Lowest channel

[ it Soacemm hnabyaer

Center Freq 2.422000000 GHz

SISO ANT A - 802.11n40

R
Radio Device: BTS

Mkr3d 2.439447 GH
=7.7984 dBm|

Ref Offset 2,36 dB
m

GHz
Avwg|Hiokd: 100¢100
Ref 22.36 dBm _
1

Center Freg; 2
Trig: Free Run

e ——
ahtten: 30 dB

‘Center Freq 2.422000000 GHz

Flef Oiffset 2,35 dB.
Refl 22.36 dBm ur » -
f
'

)L
—

[ T

Center 2422 GHz
#Res BWW 100 KHz

Occupled Bandwidth
35.989 MHz

9.208 kHz

35.68 MHz

Center 2422 GHz
#VEW 300 kHz
18.3 dBm

tRes BW 100 kHz
Transmit Freq Emor

Total Power

i
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802.11n40

Conter Freq: 24220000
Trige Free Run
#hthen: 30 0B

-6.0289 dBm,

3

L

Span 60 MHz;
Sweep 6ms

HVEW 300 kHz
21.6 dBm

Total Power

59.00 %

% of OBW Power
-6.00 dB

x dB

99.00 %
% dB Bandwidth

Occupled Bandwidth
35.939 MHz
-6.00 dB

-18.068 kHz
34.93 MHz

% of OBW Power

Transmit Freq Error
x dB

% dB Bandwidth

Middle channel

[ Eryaigint Specimamn unalyaes -

Genter Freg: 243
Trig: Fres Run
Rief Dffget 2.36 dB
Ref 22.36 dBm

#Atien;: 30 o8 s
2455225 GH

Mkr3
-8.8086 dBm

Center Freq: 2.43)
Trig: Free Run
#Adten: 30 dB

Ref Offget 2.36 dB
Refl 22.36 dBm
Center 2437 GHz Center 2.437 GHz Span 60 MHz
es BW 100 kHz #VBW 300 kHz #Res BW 100 kHz #VEW 300 kHz Sweep 6ms
Total Power 18.1 dBm Occupled Bandwidth Total Power 21.3 dBm
36.040 MHz
Transmit Freq Emer -30.807 kHz % of OBW Power 99.00 %
x dB Bandwidth 36.30 MHz x dB “6.00 dB

99.00 %

Occupled Bandwidth
36.164 MHz
-6.00 dB

9.689 kHz
36.43 MHz

Transmit Freq Error % of OBW Power
x dB

x dB Bandwidth

Highest channel

Coemter Freq: 2.452000000 GHz
Trig: Free Run Awg|Hald: 100100

#Atien: 30 dB $
Mkr3 2.469771 GH

-5.6781 dBm,

WeTum Aralae
Center Freg 2.452000000 GHz Center Freq: 2452000000 GHz o
Trig: Free Run dAvglHokd: 1001100
#htten: 30 dB Radia 5
Ref Ciffget 2.38 dB Mkr3 :-‘:'59'699 r—’H Ref Offses 2,38 dB.
Ref 22.33 dBm . - |0..5(J‘;1 dBm Ref 22.38 dBm
¥
»
f
‘J'
| '
Center 2452 GHz Center 2.452 GHz Span 60 MHz
es BW 100 kHz #VEW 300 kHz #Res BW 100 kHz FVEW 300 KHz Sweep 6ims
Total Power 18.2 dBm Occupled Bandwidth Total Power 21.4 dBm
35.969 MHz
Transmit Freq Emer ~47.910 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.64 MHz x dB “6.00 dB

99.00 %

Occupled Bandwidth
35.808 MHz
-6.00 dB

-26.137 kHz
35.45 MHz

% of OBW Power

Transmit Freq Error
x dB

x dB Bandwidth




SISOANTA-8

e ——

Contar Frag: 2412000
Trig: Free Rum
#htten: 30 0B

‘Center Freq 2.412000000 GHz i e
JSuvg|Hald: 100100

1
ad 3

| I :;MW'M‘MVuLﬁ-MMMMiWAu‘Q
|

g

Center 2.412 GHz

*Res BW 100 kHz #VEW 300 kHz

A _ rd

Project No.: ZKT-24110414621E-3

Page 70 of 109

SISO ANT B - 802.11ax20

Lowest channel

Ref Offset2.37 dB
Rel 22.37 dBm

/|

s

Center 2412 GHz
#Res BWW 100 KHz

Sweep 3.333 ms

Center Freq: 2.412000000 GHz
Awg|Hold: 1006100

Trige Free Run
ahtten: J0 0B

HVEW 300 kHz

R

' |

T TR T . {H«*w*m’mf-..a.-,’-..ﬁ-m.!

Span 30 MHz;
Sweep 3.333 ms

Total Power 19.0 dBm

Occupled Bandwidth

18.797 MHz
16.126 kHz
16.07 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
% dB Bandwidth

Genter Freg: 243
Trig: Fres Run
#Aiten: 30 dB

Occupled Bandwidth

18.861 MHz
6.440 kHz
18.63 MHz

Transmit Freq Emor
% dB Bandwidth

Middle channel

[ Eryaigint Specimamn unalyaes -

Center Freq 2.437000000 GHz

Total Power

% of OBW Power
x dB

Center Freq: 2.43)
Trig: Free Run
#Adten: 30 dB

22.4 dBm

59.00 %
-6.00 dB

GHz
Avg|Hodd: 1007100

Ref Offget 2.36 dB
Ref 2236 gBm

1e o o L ]
Hidsin st st Sl iasiridi, bbbt sd -h.«'mnm.uml
X

o

| ; i |
N

Center 2437 GHz

es BW 100 kHz #VEW 300 kHz

Fef Offset 2.36 dB
Ref 22.35 4Bm

%]
{
r 8

[
M

L\M“M

[T L

Center 2.437 GHz
#Res BW 100 kHz

Sweep 3.333 ms)

Mmu'ﬁ_n‘ﬁ‘ﬂmww5ww

. |

#VEW 300 kHz

Mkr3 2.44
-0.71004 dBm)

Span 30 MHz;
Sweep 3333 ms

Occupled Bandwidth Total Power 18.2 dBm

18.939 MHz
17.569 khz
18.91 MHz

% of OBW Power
x dB

99.00 %
-65.00 dB

Transmit Freq Error
x dB Bandwidth

et dsalae

‘Center Freq 2.462000000 GHz

Occupled Bandwidth

18.874 MHz
-13.373 kHz
18.81 MHz

Transmit Freq Emer
x dB Bandwidth

Highest channel

Total Power

% of OBW Power
x dB

Coemter Freg
Trig: Free Run
#Adten: 30 dB

22.3 dBm

99.00 %
=6.00 dB:

02000 GHz

Avg|Hold: 1007100

Ref Offset 2.38 dB
Ref 22.33 dBm

z

s

i

Center 2462 GHz

es BW 100 kHz #VEW 300 kHz

Rief Offset 2.38 dB
Ref 22.38 4Bm

Mkr3 2.471302 GH
-3.6184 dBm)

Center 2.462 GHz
#Res BW 100 kHz

Span 30 MHz;
Sweep 3.333 ms

#VEW 300 kHz

s ﬁetmmuu!\g

Span 30 MHz;
Sweep 3333 ms

Occupled Bandwidth Total Power 18.9 dBm

18.885 MHz
-43.041 kHz
17.04 MHz

% of OBW Power
x dB

99.00 %
-65.00 dB

Transmit Freq Error
x dB Bandwidth

Occupled Bandwidth
18.853 MHz
-26.036 kHz
18.66 MHz

Transmit Freq Emer
x dB Bandwidth

Total Power

% of OBW Power
x dB

22.2 dBm

99.00 %
=6.00 dB:




SISO ANTA -

e ——

‘Center Freq 2.422000000 GHz

Center Freg; 2
Trig: Free Run
ahtten: 30 dB

Ref Offset 2,38 dB
Ref 22.36 dBm

8

GHz
Avwg|Hiokd: 100¢100
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SISO ANT B - 802.11ax40

Lowest channel

R
Radio Device: BTS

Mkr3 2.44049 GH
-8. 4048 dBm|

Center 2422 GHz
#Res BW 100 kHz

#VEW 300 kHz

Center Freq: 2.422000000 GH
Trige Free Run

ahtten: J0 0B

Ref Offset 2.38 dB
Ref 22.35 dBm

Mkr3 2.440878 GH
4. 6246 dBm|

Center 2422 GHz

#Res BW 100 kHZ
Occupled Bandwidth

Total Power

Span 60 MHz;
Sweep 6ms

HVEW 300 kHz

22.7 dBm

Total Power

Occupled Bandwidth
37.594 MHz
-15.426 kHz

Transmit Freq Error
I7.01 MHz

% dB Bandwidth

Genter Freg: 243
Trig: Fres Run

% of OBW Power
x dB

18.7 dBm

EAtien: 30 dB

99.00 %
-6.00 dB

Middle channel

00 GHz
AvglHakd: 100100

Mkr3 2.455863 GH

37.675 MHz
3.204 kHz

Transmit Freq Emor
37.75 MHz

% dB Bandwidth

[ Eryaigint Specimamn unalyaes -

Fef Offset 2.36 dB
Ref 22.35 4Bm

% of OBW Power
x dB

Center Freq: 2.43)
Trig: Free Run
#Adten: 30 dB

59.00 %
-6.00 dB

00 GHz
Avg|Hodd: 1007100

Mkr3 2.455848 G
-5.6328 dBm)

Ref Offget 2.36 dB
Ref 2236 dBm

| %‘M

Center 2437 GHz

#VEW 300 kHz

-6.8562 dBm

43

'fi

Center 2.437 GHz
#Res BW 100 kHz

Occupled Bandwidth

},:»UMM h l s JJ_
¥ )

" 1
3

\

Span 60 MHz;
HVEW 300 KHZ Sweep 6 ms

Total Power 22.4 dBm

es BW 100 kHz

Occupled Bandwidth

37.812 MHz
1.347 kHz

Transmit Freq Error
37.92 MHz

x dB Bandwidth

et dsalae

‘Center Freq 2.452000000 GHz
-

"

Total Power 18.6

% of OBW Power 929

x dB

Center Freq: 2452000000 GHz
Trig: Fres Run

EAtien: 30 dB

AvglHakd: 100100

dBm

-00 %

=6.00 dB

37.722 MHz

-33.846 kHz

Transmit Freq Emer
37.36 MHz

x dB Bandwidth

Highest channel

Radia 5
Mkr3 2469348 GH

(= Erysignt Spestmam unabyars - Cirupeed 0

Ref Dffget 2.38 dB

99.00 %
=6.00 dB:

% of OBW Power
x dB

Coemter Freq: 2.452000000 GHz

Trig: Free Run Awg|Hald: 100100

#Adten: 30 dB

Mkr3 2.470502 GH
-5.3749 dBm)

Ref Offset 2.38 dB
Ref 22.33 dBm

-10.387 dBm

Center 2452 GHz

#VEW 300 kHz

Ref 22.33 d8m

3
0.
4

Center 2.452 GHz
#Res BW 100 kHz

Occupled Bandwidth

Span 60 MHz;
HVEW 300 KHZ Sweep 6 ms

Total Power 22.5 dBm

es BW 100 kHz

Occupled Bandwidth

37.473 MHz
-19.670 kHz

Transmit Freq Error
35.94 MHz

x dB Bandwidth

Total Power

% of OBW Power
x dB

18.8 dBm

99.00 %
-65.00 dB

37.610 MHz

Transmit Freq Emer
x dB Bandwidth

-48.085 kHz
37.10 MHz

99.00 %
=6.00 dB:

% of OBW Power
x dB
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8.PEAK OUTPUT POWER TEST

Test Requirement:

FCC Part15 C Section 15.247 (b)(3)

Test Method:

ANSI C63.10:2013 and KDB558074 DO1DTS Meas Guidancev05r02

8.1 APPLIED PROCEDURES/LIMIT

FCC Part15 (15.247) , Subpart C

Frequency Range
Section Test Item Limit Result
(MHz)
15.247(b)(3) Peak Output 1 watt or 30dBm 2400-2483.5 PASS
ower
8.2 TEST PROCEDURE

a. The EUT was directly connected to the Power meter

8.3 DEVIATION FROM STANDARD

No deviation.

8.4 TEST SETUP

EUT

POWER METER

8.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.
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8.6 TEST RESULT
Temperature : 26°C Relative Humidity : |54%
Pressure : 101kPa Test Voltage : DC 3.85V
Tost Mode Antenna Frequency Peak Output Power Limit S
(MHz) (dBm) (dBm)
2412 16.132
SISO ANT A 2437 15.282 30.00 Pass
2462 16.122
802.11b
2412 18.237
SISOANT B 2437 17.068 30.00 Pass
2462 18.767
2412 18.426
SISO ANT A 2437 17.638 30.00 Pass
2462 18.182
802.11g
2412 20.665
SISOANT B 2437 19.433 30.00 Pass
2462 20.349
2412 17.460
SISO ANT A 2437 16.561 30.00 Pass
2462 17.199
2412 19.649
802.11n20 | SISO ANT B 2437 18.542 30.00 Pass
2462 19.226
2412 21.701
MIMO A+B 2437 20.674 30.00 Pass
2462 21.340
2422 16.795
SISO ANT A 2437 16.629 30.00 Pass
2452 16.852
802.11n40
2422 18.238
SISOANT B 2437 18.916 30.00 Pass
2452 18.015
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2422 20.586

MIMO A+B 2437 20.932 30.00 Pass
2452 20.483
2412 18.514

SISO ANT A 2437 17.736 30.00 Pass
2462 18.337
2412 20.143

802.11ax20| SISO ANT B 2437 19.888 30.00 Pass
2462 20.752
2412 22.415

MIMO A+B 2437 21.954 30.00 Pass
2462 22.721
2422 18.084

SISOANT A 2437 17.889 30.00 Pass
2452 18.176
2422 20.996

802.11ax40| SISO ANT B 2437 19.724 30.00 Pass
2452 20.692
2422 22.790

MIMO A+B 2437 21.913 30.00 Pass
2452 22.624
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9. CONDUCTED BAND EDGE AND SPURIOUS EMISSION

Test Requirement:

FCC Part15 C Section 15.247 (d)

Test Method:

ANSI C63.10:2013 and KDB558074 DO1DTS Meas Guidancev05r02

9.1 APPLICABLE STANDARD

in any 100 kHz bandwidth outside the frequency bands in which the spread spectrum intentional radiator in
operating, the radio frequency power that is produced by the intentional radiator shall be at least 20dB below
that in the 100kHz bandwidth within the band that contains the highest level of the desired power, In addition,
radiated emissions which fall in the restricted bands, as defined in§15.205(a), must also comply with the
radiated emission limits specified in15.209(a).

9.2 TEST PROCEDURE

Using the following spectrum analyzer setting:

A) Set the RBW = 100KHz.

B) Set the VBW = 300KHz.

C) Sweep time = auto couple.
D) Detector function = peak.
E) Trace mode = max hold.

F) Allow trace to fully stabilize.

9.3 DEVIATION FROM STANDARD

No deviation.
9.4 TEST SETUP
EUT SPECTRUM
ANALYZER

9.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.

9.6 TEST RESULTS

N



../2006ReportFormats/ReFoDatabase/數據表/輻射Data.doc

Test plot as follows:
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SISO ANT A-802.11n20
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Note:Both SISO ANT A and B were tested, and the results showed only the worst SISO ANT A.
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Note:Both MIMO A and B were tested, and the results showed only the worst MIMO A.
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SISO ANT A-802.11n40
Lowest channel
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Note:Both SISO ANT A and B were tested, and the results showed only the worst SISO ANT A.
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MIMO A - 802.11n40
Lowest channel
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Note:Both MIMO A and B were tested, and the results showed only the worst MIMO A.
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SISO ANT A - 802.11ax20
Lowest channel
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Note:Both SISO ANT A and B were tested, and the results showed only the worst SISO ANT A.




